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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

Product Smart POS Terminal

Tested Model A80

GSM 850: 824-849MHz(TX); 869-894MHz(RX)

PCS 1900: 1850-1910MHz(TX); 1930-1990MHz(RX)
WCDMA Band 2: 1850-1910MHz(TX); 1930-1990MHz(RX)
WCDMA Band 4: 1710-1755MHz(TX); 2110-2155MHz(RX)
WCDMA Band 5: 824-849MHz(TX); 869-894MHz(RX)
LTE Band 2: 1850-1910MHz(TX); 1930-1990MHz(RX)
Frequency Range LTE Band 4: 1710-1755MHz(TX); 2110-2155MHz(RX)

LTE Band 5: 824-849MHz(TX); 869-894MHz(RX)

LTE Band 7: 2500-2570MHz(TX); 2620-2690MHz(RX)
LTE Band 12: 699-716MHz(TX); 729-746MHz(RX)

LTE Band 13: 777-787TMHz(TX); 746-756MHz(RX)

LTE Band 25: 1850-1915MHz(TX); 1930-1995MHz(RX)
LTE Band 26: 814-849MHz(TX); 859-894MHz(RX)

2G: GMSK, 8PSK

Modulation Technique 3G: BPSK, QPSK, 16QAM

4G: QPSK, 16QAM

GSM850/WCDMA Band 5/LTE Band 5/LTE Band 26: 0.5dBi
PCS1900/WCDMA Band 2/ LTE Band 2/ LTE Band 25: 0.8dBi
WCDMA Band 4/LTE Band 4: 0.8dBi1

LTE Band 7: 0.8dBi

LTE Band 12/Band 13: 0.5dBi

(provided by the applicant)

Antenna Specification*

Voltage Range DC 3.85V from battery or DC 5.0V from adapter
Sample number SZXX1210513-17093E-RF-S 511 (Assigned by BACL, Shenzhen)
Received date 2021-05-13
Sample/EUT Status Good condition
Model: SW-0018C
Adapter information Input: AC 100-240V ~ 50/60Hz, 0.2A

Output: DC 5.0V, 1.0A

Objective

This test report is in accordance with Part 2-Subpart J, Part 22-Subpart H and Part 24-Subpart E and
Subpart 27, Part 90 of the Federal Communication Commissions rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation
characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services

Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services
Part 90 — Private Land Mobile Radio Service

ANSI C63.26-2015: American National Standard for Compliance Testing of Transmitters Used in
Licensed Radio Services
All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The

radiated testing was performed at an antenna-to-EUT distance of 3 meters.
Each test item follows test standards and with no deviation.

Measurement Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +0.73dB
Unwanted Emission, conducted +1.6dB
Emissions, Below 1GHz +4.75dB
Radiated Above 1GHz +4.88dB
Temperature +1°C
Humidity +6%
Supply voltages +0.4%

Note: The extended uncertainty given in this report is obtained by combining the standard uncertainty times the
coverage factor K with the 95% confidence interval .Otherwise required by the applicant or Product Regulations,
Decision Rule in this report did not consider the uncertainty.

Test Facility
The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test data is located
on the SF(B-West) ,6F,7F the 3rd Phase of Wan Li Industrial Building D,Shihua Rd, FuTian Free Trade

Zone, Shenzhen, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

SYSTEM TEST CONFIGURATION

Description of Test Configuration
The final qualification test was performed with the EUT operating at normal mode.

Test was performed as below table:

Test Frequency
g MHz
Frequency Band Ba(tﬁg:}th ( )
Low Middle High
GSMS50 0.25 824.2 836.6 848.8
PCS1900 0.25 1850.2 1880 1909.8
WCDMA B2 4.2 1852.4 1880 1907.6
WCDMA B4 4.2 1712.4 1732.6 1752.6
WCDMA B5 42 826.4 836.6 846.6
1.4 1850.7 1880 1909.3
3 1851.5 1880 1908.5
1852.5 1880 1907.5
LTE B2
10 1855 1880 1905
15 1857.5 1880 1902.5
20 1860 1880 1900
1.4 1710.7 1732.5 1754.3
3 1711.5 1732.5 1753.5
1712.5 1732.5 1752.5
LTE B4
10 1715 1732.5 1750
15 1717.5 1732.5 1747.5
20 1720 1732.5 1745
1.4 824.7 836.5 848.3
LTE B5 3 825.5 836.5 847.5
826.5 836.5 846.5
10 829 836.5 844
5 2502.5 2535 2567.5
10 2505 2535 2565
LTE B7
15 2507.5 2535 2562.5
20 2510 2535 2560
1.4 699.7 707.5 715.3
3 700.5 707.5 714.5
LTE B12
701.5 707.5 713.5
10 704 707.5 711
15 779.5 782 784.5
LTE B13
20 / 782 /
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

Test Frequency
9 MHz
Frequency Band Ba(tﬁg:}th ¢ )
Low Middle High
14 1850.7 1882.5 1914.3
3 1851.5 1882.5 1913.5
1852.5 1882.5 1912.5
LTE B25
10 1855 1882.5 1910
15 1857.5 1882.5 1907.5
20 1860 1882.5 1905
1.4 814.7 831.5 848.3
3 815.5 831.5 847.5
LTE B26 816.5 831.5 846.5
10 819 831.5 844
15 821.5 831.5 841.5
Equipment Modifications
No modification was made to the EUT.
Support Equipment List and Details
Manufacturer Description Model Serial Number
Rohde & Schwarz Universal Radio Communication Tester CMU200 110605
Rohde & Schwarz Wideband Radio Communication tester CMWS500 146520
Support Cable Description
Cable Description Le(:nmg)th From / Port To
. CMW500/
Un-Shielded Detachable AC Cable 1.2 AC Power CMU200

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

Block Diagram of Test Setup

' CMW500/ AC Power '
: CMU200 Source :
A
Antenna EUT =
2
Non-Conductive Table
80/150 cm above Ground Plane
< f 1.5 Meters I >
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result
§1.1307, §2.1093 RF Exposure (SAR) Compliant*
§2 4%5120?06)’; §§ 227259 01;3§(9agi 635 RF Output Power Compliant
§2.1047 Modulation Characteristics Not Applicable
§ 2.1049; § 22.905;
§ 22.917; § 24.238; §27.53; Occupied Bandwidth Compliant
§90.209
§2.1051; § 22.917 (a);
§ 24.238 (a); §27.53 Spurious Emissions at Antenna Terminal Compliant
§90.691
§2.1053; § 22.917 (a);
§ 24.238 (a); §27.53 Field Strength of Spurious Radiation Compliant
§90.691
§22.917 (a);
§ 24.238 (a); §27.53 Band Edge Compliant
§90.691
§ 2.1055; § 22.355;
§ 24.235; §27.54; Frequency stability Compliant
§90.213

Note: * Please refer to SAR report released by BACL, report number: SZXX1210513-17093E-20A.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

TEST EQUIPMENT LIST
Manufacturer Description Model Serial Number (Etilies: ) (il et I
Date Due Date
Radiated Emission Test
R&S EMI Test Receiver ESR3 102455 2020/08/04 | 2022/08/03
_ Sonoma Pre-amplifier 310N 186238 2020/08/04 | 2022/08/03
1nstrument
Sunol Sciences Broadband Antenna JB1 A040904-2 2020/12/22 | 2023/12/21
COM-POWER Dipole Antenna AD-100 721027 NCR NCR
Unknown Cable Chamber Cable 1 F-03-EM236 2020/11/29 | 2021/11/28
Unknown Cable Chamber Cable 4 EC-007 2020/11/29 | 2021/11/28
Rohde & Spectrum Analyzer FSV40-N 102259 2020/07/06 | 2022/07/05
Schwarz
COM-POWER Pre-amplifier PA-122 181919 2020/11/29 | 2021/11/28
Quinstar Amplifier QLW-18405536-J0 15964001002 2020/11/28 | 2021/11/27
Sunol Sciences Horn Antenna 3115 9107-3694 2021/01/15 2024/01/14
A.H.System Horn Antenna SAS-200/571 135 2018/07/14 | 2021/07/13
Insmii‘i Wire RF Cable SPS-2503-3150 02222010 2020/11/29 | 2021/11/28
TI\I/{I&}?I%'S Passband filter HPM50111 F-19-EMO006 2021/04/20 | 2022/04/20
Unknown High Pass filter 1.3GHz 101120 2021/04/20 | 2022/04/20
the electro- Horn Antenna 3116 9510-2270 2019/10/13 | 2022/10/12
Mechanics Co
the electro- Horn Antenna 3116 2026 2019/10/13 | 2022/10/12
Mechanics Co
Agilent Signal Generator N5183A MY51040755 2020/12/29 | 2021/12/28

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

Manufacturer Description Model Serial Number K
Date Due Date
RF Conducted Test
Rohde & SPECTRUM
Schwarz ANALYZER FSU26 200120 2021/04/02 | 2022/04/01
Unknown RF Cable Unknown 0501 067 2020/11/29 | 2021/11/28
Weinschel Power divider 1515 RH386 2021/04/20 | 2022/04/20
ESPEC Temperature & EL-10KA 9107726 2021/02/23 | 2022/02/22
Humidity Chamber
Universal Radio
Rohde & L
Communication CMU200 115500 2020/07/31 | 2022/07/30
Schwarz
Tester
Wideband Radio
Rohde & Communication CMW500 1201.002K50-146520- | »4>0/08/04 | 2022/08/03
Schwarz wh
Tester
instek DC Power Supply GPS-3030DD EM832096 NCR NCR
Fluke Digital Multimeter 287 19000011 2020/07/23 | 2022/07/22

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC§1.1310 and §2.1093.

Test Result
Compliance, please refer to the SAR report: SZXX1210513-17093E-20A.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 & Part 90 there is no specific requirement for
digital modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

FCC § 2.1046, § 22.913 (a), § 24.232 (¢), §27.50, §90.635 - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.

According to §27.50(b), Portable stations (hand-held devices) transmitting in the 746-757 MHz, 776-788
MHz, and 805-806 MHz bands are limited to 3 watts ERP..

According to §27.50(c), Portable stations (hand-held devices) in the 600 MHz uplink band and the 698-
746 MHz band, and fixed and mobile stations in the 600 MHz uplink band are limited to 3 watts ERP.

According to §27.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1780MHz.
According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz &
2496-2690MHz.

Test Procedure

Conducted method:

The RF output of the transmitter was connected to the CMW500/CMU200 through sufficient attenuation.

CMW500
EUT Attenuator CMU200

Test Data

Environmental Conditions

Temperature: 27.8~29.1 °C
Relative Humidity: 49~57 %
ATM Pressure: 100.9~101.2 kPa

The testing was performed by Pedro Yun from 2021-05-31 to 2021-07-18.
EUT operation mode: Transmitting
Test Result: Pass

Please refer to the following tables and plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

Cellular 850
Average Output Power
Mode | Channel Frequency (dBm) ERP(dBm) Limit
(MHz) 1 slot 2 3 4 1 slot 2 3 4 (dBm)
slots | slots | slots slots | slots | slots
128 824.2 32.13 |1 30.35 | 27.98 | 26.58 | 30.48 | 28.70 | 26.33 | 24.93 | 38.45
GPRS 190 836.6 32.16 | 30.41 | 28.05 | 26.69 | 30.51 | 28.76 | 26.40 | 25.04 | 38.45
251 848.8 3221 | 31.56 | 28.14 | 26.77 | 30.56 | 29.91 | 26.49 | 25.12 | 3845
Average Output Power
Mode | Channel Frequency (dBm) L Limit
(MHz) 1 slot 2 3 4 1 slot 2 3 4 (dBm)
slots | slots | slots slots | slots | slots
128 824.2 27.52 1 26.04 | 24.22 | 22.82 | 25.87 | 24.39 | 22.57 | 21.17 | 38.45
EGPRS 190 836.6 27.59 | 26.13 | 24.35 | 22.87 | 25.94 | 24.48 | 22.70 | 21.22 | 38.45
251 848.8 27.63 | 26.14 | 24.51 | 2291 | 2598 | 24.49 | 22.86 | 21.26 | 38.45
Average Output Power
3GPP g P ERP(dBm)
Mode s Sub (dBm)
Mode
Test Low Mid High Low Mid High
RMC12.2k 22.71 22.56 22.41 21.06 20.91 20.76
1 22.35 22.16 22.15 20.70 20.51 20.50
2 22.43 22.23 22.20 20.78 20.58 20.55
HSDPA
3 22.48 22.27 22.25 20.83 20.62 20.60
4 22.53 22.32 22.27 20.88 20.67 20.62
WCDMA
(Band 5) 1 21.84 21.63 21.55 20.19 19.98 19.90
2 21.88 21.71 21.61 20.23 20.06 19.96
HSUPA 3 21.95 21.75 21.65 20.30 20.10 20.00
4 22.01 21.82 21.71 20.36 20.17 20.06
5 22.07 21.89 21.78 20.42 20.24 20.13
HSPA+ 1 22.13 21.95 21.81 20.48 20.30 20.16

Note: ERP(dBm) = Conducted Power(dBm) + Antenna Gain(dBd)
For GPRS850/WCDMA Band5: Antenna Gain = 0.5dBi =-1.65dBd (0dBd=2.15dBi) (provided by
the applicant)
Limit: ERP<<38.45dBm

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

PCS 1900
Average Output Power
Mode | Channel Frequency (dBm) EIRP(dBm) Limit
(MHz) 1 slot 2 3 4 1 slot 2 3 4 (dBm)
slots | slots | slots slots | slots | slots
512 1850.2 2745 | 26.12 | 24.35 | 22.28 | 28.25 | 26.92 | 25.15 | 23.08 33
GPRS 661 1880.0 27.48 | 26.15 | 24.38 | 22.36 | 28.28 | 26.95 | 25.18 | 23.16 33
810 1909.8 27.61 | 26.22 | 24.56 | 22.41 | 28.41 | 27.02 | 25.36 | 23.21 33
Average Output Power
Mode | Channel Frequency (dBm) e Limit
(MHz) 1 slot 2 3 4 1 slot 2 3 4 (dBm)
slots | slots | slots slots | slots | slots
512 1850.2 24.01 | 23.11 | 21.04 | 19.94 | 24.81 | 23.91 | 21.84 | 20.74 33
EGPRS 661 1880.0 24.12 | 23.18 | 21.45 | 19.98 | 24.92 | 23.98 | 22.25 | 20.78 33
810 1909.8 24.15 | 23.34 | 21.68 | 19.97 | 2495 | 24.14 | 22.48 | 20.77 33
Average Output Power
3GPP ge Lutp EIRP(dBm)
Mode Ut Sub (dBm)
Mode
Test Low Mid High Low Mid High
RMCI12.2k 19.88 19.85 19.64 20.68 20.65 20.44
1 19.62 19.60 19.52 20.42 20.40 20.32
2 19.69 19.62 19.57 20.49 20.42 20.37
HSDPA
3 19.74 19.65 19.60 20.54 20.45 20.40
4 19.78 19.72 19.67 20.58 20.52 20.47
‘é‘ggx‘;\ T 1951 | 1953 | 1948 | 2031 | 2033 | 2028
2 19.56 19.56 19.54 20.36 20.36 20.34
HSUPA 3 19.58 19.62 19.56 20.38 20.42 20.36
4 19.61 19.68 19.58 20.41 20.48 20.38
5 19.63 19.74 19.64 20.43 20.54 20.44
HSPA+ 1 19.69 19.81 19.68 20.49 20.61 20.48

Note: EIRP(dBm) = Conducted Power(dBm) + Antenna Gain(dBi)
For PCS1900/WCDMA Band 2: Antenna Gain = 0.8dBi (provided by the applicant)
Limit: EIRP<:33dBm
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

AWS Band
Average Output Power
3GPP EIRP(dBm)
Mode Ut Sub (dBm)
Mode
Test Low Mid High Low Mid High
RMC12.2k 2169 | 2146 | 2144 | 2249 | 2226 | 2224
1 2066 | 2038 | 2035 | 2146 | 2118 | 21.15
2 2071 | 2040 | 2041 | 2151 | 2120 | 2121
HSDPA
3 2077 | 2045 | 2045 | 2157 | 2125 | 2125
4 2080 | 2050 | 2050 | 21.60 | 2130 | 21.30
WCDMA 1 2080 | 2057 | 2054 | 2160 | 2137 | 2134
Band 4
2 2082 | 2063 | 2061 | 2162 | 2143 | 2141
HSUPA 3 2089 | 2069 | 2066 | 2169 | 2149 | 2146
4 2094 | 2074 | 2072 | 2174 | 2154 | 21.52
5 2100 | 2078 | 2078 | 2180 | 2158 | 21.58
HSPA+ 1 2107 | 2085 | 2082 | 2187 | 2165 | 21.62

Note: EIRP(dBm) = Conducted Power(dBm) + Antenna Gain(dBi)
For Band 4: Antenna Gain = 0.8dBi (provided by the applicant)
Limit: EIRP<<30dBm
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

Peak-to-average ratio (PAR)

Cellular Band
Mode Channel PAR (dB) Limit (dB)
Low 3.18 13
GPRS Middle 343 13
High 345 13
Low 3.35 13
EGPRS Middle 3.49 13
High 3.53 13
Mode Channel PAR (dB) Limit (dB)
Low 3.44 13
(ggls(f{) Middle 332 13
High 3.48 13
Low 3.43 13
(11{6%3;(}[) Middle 3.16 13
High 337 13
Low 3.14 13
I({BS}PS% Middle 3.15 13
High 333 13
Low 3.43 13
HSUPA+ Middle 331 13
High 318 13
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 3.19 13
GPRS Middle 3.15 13
High 3.47 13
Low 3.53 13
EGPRS Middle 3.58 13
High 3.61 13
Mode Channel PAR (dB) Limit (dB)
Low 3.54 13
RMC ;
(BPSK) Middle 343 13
High 3.36 13
Low 3.50 13
HSDPA ;
(16QAM) Middle 3.33 13
High 3.43 13
Low 3.31 13
HSUPA ;
(BPSK) Middle 3.63 13
High 3.47 13
Low 3.14 13
HSUPA+ Middle 3.31 13
High 3.24 13
AWS Band
Mode Channel PAR (dB) Limit (dB)
Low 3.24 13
RMC ;
(BPSK) Middle 3.26 13
High 3.58 13
Low 3.37 13
HSDPA ;
(16QAM) Middle 3.46 13
High 3.55 13
Low 3.15 13
HSUPA ;
(BPSK) Middle 3.47 13
High 3.32 13
Low 3.29 13
HSUPA+ Middle 3.36 13
High 3.59 13
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

LTE Band 2
‘ ‘ Conducted Average Output EIRP(dBm)
Bandwidth | .| RBsize/ Power (dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RBI1#0 19.86 19.89 20.19 20.66 20.69 20.99
RBI1#3 20.02 19.93 20.21 20.82 20.73 21.01
RBI1#5 20.05 19.94 20.19 20.85 20.74 20.99
QPSK
RB3#0 20.05 20.05 20.26 20.85 20.85 21.06
RB3#3 20.04 20.04 20.16 20.84 20.84 20.96
RB6#0 18.98 19.04 19.15 19.78 19.84 19.95
1.4
RB1#0 19.16 18.77 19.84 19.96 19.57 20.64
RBI1#3 19.19 18.82 19.81 19.99 19.62 20.61
RB1#5 19.17 18.75 19.81 19.97 19.55 20.61
16QAM
RB3#0 18.89 19.27 19.29 19.69 20.07 20.09
RB3#3 18.93 19.28 19.34 19.73 20.08 20.14
RB6#0 18.03 18.12 18.45 18.83 18.92 19.25
RB1#0 19.88 19.88 20.06 20.68 20.68 20.86
RB1#8 19.89 19.90 20.10 20.69 20.70 20.90
RB1#14 19.88 19.95 20.11 20.68 20.75 20.91
QPSK
RB6#0 18.92 19.00 19.22 19.72 19.80 20.02
RB6#9 18.92 19.06 19.14 19.72 19.86 19.94
RB15#0 18.98 18.91 19.10 19.78 19.71 19.90
3.0
RB1#0 19.15 19.50 18.91 19.95 20.30 19.71
RB1#8 19.18 19.49 18.93 19.98 20.29 19.73
RB1#14 19.14 19.49 18.98 19.94 20.29 19.78
16QAM
RB6#0 18.14 18.20 18.49 18.94 19.00 19.29
RB6#9 18.08 18.23 18.46 18.88 19.03 19.26
RBI15#0 18.07 17.96 18.27 18.87 18.76 19.07
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

. . Conducted Average Output EIRP(dBm)
Bandwidth | o | RBsize/ Power (dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RBI1#0 19.90 20.05 20.04 20.70 20.85 20.84
RB1#13 19.90 20.00 20.07 20.70 20.80 20.87
RBI1#24 19.91 20.10 20.09 20.71 20.90 20.89
QPSK
RB15#0 19.04 19.02 19.22 19.84 19.82 20.02
RBI15#10 18.94 18.96 19.17 19.74 19.76 19.97
RB25#0 18.90 18.97 19.13 19.70 19.77 19.93
5.0

RBI1#0 18.19 19.11 18.74 18.99 19.91 19.54
RBI1#13 18.24 19.21 18.86 19.04 20.01 19.66
RBI1#24 18.22 19.19 18.85 19.02 19.99 19.65

16QAM
RBI15#0 18.11 17.96 18.25 18.91 18.76 19.05
RBI15#10 18.13 18.03 18.31 18.93 18.83 19.11
RB25#0 18.11 18.06 18.09 18.91 18.86 18.89
RBI1#0 19.92 20.03 20.06 20.72 20.83 20.86
RBI1#25 19.94 19.97 20.08 20.74 20.77 20.88
RB1#49 19.94 20.09 20.20 20.74 20.89 21.00

QPSK
RB25#0 18.89 18.95 19.14 19.69 19.75 19.94
RB25#25 19.03 18.94 19.18 19.83 19.74 19.98
RB50#0 19.09 18.95 19.01 19.89 19.75 19.81
10.0

RBI1#0 19.40 19.15 18.59 20.20 19.95 19.39
RBI1#25 19.38 19.13 18.65 20.18 19.93 19.45
RB1#49 19.37 19.20 18.66 20.17 20.00 19.46

16QAM
RB25#0 18.05 18.15 18.28 18.85 18.95 19.08
RB25#25 18.11 18.15 18.31 18.91 18.95 19.11
RB50#0 18.00 18.14 18.28 18.80 18.94 19.08
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

. . Conducted Average Output EIRP(dBm)
Bandwidth | o | RBsize/ Power (dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RBI1#0 19.92 19.89 19.99 20.72 20.69 20.79
RB1#38 19.87 19.86 19.99 20.67 20.66 20.79
RBI1#74 19.95 19.91 20.15 20.75 20.71 20.95
QPSK
RB36#0 18.97 19.04 19.04 19.77 19.84 19.84
RB36#39 18.99 18.99 19.23 19.79 19.79 20.03
RB75#0 18.93 19.04 19.10 19.73 19.84 19.90
15.0

RBI1#0 19.35 19.19 19.40 20.15 19.99 20.20
RBI1#38 19.42 19.77 19.48 20.22 20.57 20.28
RBI1#74 19.35 19.76 19.56 20.15 20.56 20.36

16QAM
RB36#0 17.99 18.09 18.24 18.79 18.89 19.04
RB36#39 18.09 18.07 18.29 18.89 18.87 19.09
RB75#0 18.09 18.05 18.16 18.89 18.85 18.96
RBI1#0 20.08 20.01 20.07 20.88 20.81 20.87
RBI1#50 20.14 20.03 20.10 20.94 20.83 20.90
RB1#99 20.10 20.03 20.28 20.90 20.83 21.08

QPSK
RB50#0 18.96 19.05 19.09 19.76 19.85 19.89
RB50#50 19.03 19.09 19.10 19.83 19.89 19.90
RB100#0 18.95 18.95 19.08 19.75 19.75 19.88
20.0

RBI1#0 18.99 19.03 19.72 19.79 19.83 20.52
RBI1#50 19.00 19.07 19.75 19.80 19.87 20.55
RB1#99 18.99 19.09 19.87 19.79 19.89 20.67

16QAM
RB50#0 18.09 18.11 18.01 18.89 18.91 18.81
RB50#50 18.17 18.20 18.18 18.97 19.00 18.98
RB100#0 18.11 18.03 18.33 18.91 18.83 19.13

Note: EIRP(dBm) = Conducted Power(dBm) + Antenna Gain(dBi)
For Band 2: Antenna Gain =0.8dBi (provided by the applicant)
Limit: EIRP<:33dBm
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

LTE Band 4
‘ ‘ Conducted Average Output EIRP(dBm)
Bandwidth | .| RBsize/ Power (dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RBI1#0 21.29 21.42 21.43 22.09 22.22 22.23
RBI1#3 21.29 21.33 21.44 22.09 22.13 22.24
RBI1#5 21.28 21.41 21.43 22.08 22.21 22.23
QPSK
RB3#0 21.31 21.48 21.45 22.11 22.28 22.25
RB3#3 21.31 21.52 21.34 22.11 22.32 22.14
RB6#0 20.31 20.42 20.29 21.11 21.22 21.09
1.4
RB1#0 20.95 21.14 20.41 21.75 21.94 21.21
RBI1#3 20.93 21.13 20.45 21.73 21.93 21.25
RB1#5 20.97 21.15 20.53 21.77 21.95 21.33
16QAM
RB3#0 20.35 20.33 20.39 21.15 21.13 21.19
RB3#3 20.40 20.36 20.40 21.20 21.16 21.20
RB6#0 19.58 19.47 19.73 20.38 20.27 20.53
RB1#0 21.22 21.35 21.47 22.02 22.15 22.27
RB1#8 21.24 21.38 21.47 22.04 22.18 22.27
RB1#14 21.24 21.33 21.43 22.04 22.13 22.23
QPSK
RB6#0 20.26 20.36 20.30 21.06 21.16 21.10
RB6#9 20.25 20.39 20.35 21.05 21.19 21.15
RB15#0 20.28 20.41 20.42 21.08 21.21 21.22
3.0
RB1#0 20.77 21.09 20.43 21.57 21.89 21.23
RB1#8 20.70 21.16 20.42 21.50 21.96 21.22
RB1#14 20.76 21.12 20.46 21.56 21.92 21.26
16QAM
RB6#0 19.25 19.48 19.77 20.05 20.28 20.57
RB6#9 19.25 19.55 19.66 20.05 20.35 20.46
RB15#0 19.45 19.40 19.63 20.25 20.20 20.43
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

. . Conducted Average Output EIRP(dBm)
Bandwidth | o | RBsize/ Power (dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RBI1#0 21.38 21.49 21.19 22.18 22.29 21.99
RB1#13 21.25 21.41 21.20 22.05 22.21 22.00
RBI1#24 21.26 21.43 21.24 22.06 22.23 22.04
QPSK
RBI15#0 20.38 20.40 20.44 21.18 21.20 21.24
RBI15#10 20.33 20.33 20.38 21.13 21.13 21.18
RB25#0 20.30 20.39 20.36 21.10 21.19 21.16
5.0

RBI1#0 19.52 20.58 19.95 20.32 21.38 20.75
RBI1#13 19.48 20.52 19.97 20.28 21.32 20.77
RBI1#24 19.44 20.62 19.97 20.24 21.42 20.77

16QAM
RBI15#0 19.46 19.35 19.48 20.26 20.15 20.28
RBI15#10 19.41 19.22 19.45 20.21 20.02 20.25
RB25#0 19.44 19.38 19.38 20.24 20.18 20.18
RBI1#0 21.25 21.39 21.52 22.05 22.19 22.32
RBI1#25 21.20 21.40 21.54 22.00 22.20 22.34
RB1#49 21.31 21.43 21.50 22.11 22.23 22.30

QPSK
RB25#0 20.26 20.28 20.33 21.06 21.08 21.13
RB25#25 20.34 20.36 20.40 21.14 21.16 21.20
RB50#0 20.30 20.27 20.33 21.10 21.07 21.13
10.0

RBI1#0 20.47 20.51 19.94 21.27 21.31 20.74
RBI1#25 20.51 20.55 19.94 21.31 21.35 20.74
RB1#49 20.54 20.61 19.95 21.34 21.41 20.75

16QAM
RB25#0 19.40 19.54 19.54 20.20 20.34 20.34
RB25#25 19.44 19.51 19.60 20.24 20.31 20.40
RB50#0 19.39 19.48 19.45 20.19 20.28 20.25
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

. . Conducted Average Output EIRP(dBm)
Bandwidth | o | RBsize/ Power (dBm)
(MHz) RB Offset

Low Mid High Low Mid High
RBI1#0 21.26 21.43 21.45 22.06 22.23 22.25
RB1#38 21.32 21.45 21.57 22.12 22.25 22.37
RBI1#74 21.35 21.45 21.50 22.15 22.25 22.30

QPSK
RB36#0 20.32 20.36 20.40 21.12 21.16 21.20
RB36#39 20.36 20.36 20.44 21.16 21.16 21.24
RB75#0 20.37 20.42 20.44 21.17 21.22 21.24

15.0

RBI1#0 20.50 20.55 20.82 21.30 21.35 21.62
RBI1#38 20.52 20.57 20.80 21.32 21.37 21.60
RBI1#74 20.56 20.51 20.78 21.36 21.31 21.58

16QAM
RB36#0 19.44 19.49 19.52 20.24 20.29 20.32
RB36#39 19.47 19.55 19.56 20.27 20.35 20.36
RB75#0 19.49 19.48 19.42 20.29 20.28 20.22
RBI1#0 21.43 21.41 21.49 22.23 22.21 22.29
RBI1#50 21.45 21.36 21.50 22.25 22.16 22.30
RB1#99 21.50 21.44 21.53 22.30 22.24 22.33

QPSK
RB50#0 20.33 20.37 20.34 21.13 21.17 21.14
RB50#50 20.39 20.49 20.35 21.19 21.29 21.15
RB100#0 20.38 20.45 20.38 21.18 21.25 21.18

20.0

RBI1#0 20.28 20.83 20.98 21.08 21.63 21.78
RBI1#50 20.38 20.82 20.94 21.18 21.62 21.74
RB1#99 20.38 20.86 21.04 21.18 21.66 21.84

16QAM
RB50#0 19.44 19.50 19.40 20.24 20.30 20.20
RB50#50 19.47 19.56 19.45 20.27 20.36 20.25
RB100#0 19.50 19.39 19.46 20.30 20.19 20.26

Note: EIRP(dBm) = Conducted Power(dBm) + Antenna Gain(dBi)
For Band 4: Antenna Gain =0.8dBi (provided by the applicant)
Limit: EIRP<<30dBm
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

LTE Band 5
‘ ‘ Conducted Average Output ERP(dBm)
Bandwidth | .| RBsize/ Power (dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RBI1#0 22.69 22.50 22.67 21.04 20.85 21.02
RBI1#3 22.58 22.58 22.65 20.93 20.93 21.00
RBI1#5 22.59 22.57 22.65 20.94 20.92 21.00
QPSK
RB3#0 22.78 22.73 22.73 21.13 21.08 21.08
RB3#3 22.77 22.72 22.67 21.12 21.07 21.02
RB6#0 21.61 21.73 21.70 19.96 20.08 20.05
1.4
RB1#0 22.10 22.26 21.55 20.45 20.61 19.90
RBI1#3 22.00 22.37 21.55 20.35 20.72 19.90
RB1#5 22.06 22.37 21.58 20.41 20.72 19.93
16QAM
RB3#0 21.68 21.69 21.77 20.03 20.04 20.12
RB3#3 21.77 21.61 21.78 20.12 19.96 20.13
RB6#0 20.87 20.79 20.99 19.22 19.14 19.34
RB1#0 22.68 22.53 22.70 21.03 20.88 21.05
RB1#8 22.63 22.63 22.75 20.98 20.98 21.10
RB1#14 22.59 22.54 22.72 20.94 20.89 21.07
QPSK
RB6#0 21.63 21.73 21.64 19.98 20.08 19.99
RB6#9 21.75 21.74 21.64 20.10 20.09 19.99
RB15#0 21.68 21.69 21.63 20.03 20.04 19.98
3.0
RB1#0 21.94 22.46 21.31 20.29 20.81 19.66
RB1#8 21.93 22.40 21.35 20.28 20.75 19.70
RBI1#14 22.02 22.39 21.41 20.37 20.74 19.76
16QAM
RB6#0 20.82 20.68 20.91 19.17 19.03 19.26
RB6#9 20.73 20.73 20.86 19.08 19.08 19.21
RB15#0 20.78 20.76 20.64 19.13 19.11 18.99
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

. . Conducted Average Output ERP(dBm)
Bandwidth | o | RBsize/ Power (dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RBI1#0 22.80 22.66 22.62 21.15 21.01 20.97
RB1#13 22.69 22.77 22.64 21.04 21.12 20.99
RBI1#24 22.84 22.78 22.56 21.19 21.13 20.91
QPSK
RB15#0 21.81 21.72 21.68 20.16 20.07 20.03
RBI15#10 21.73 21.72 21.59 20.08 20.07 19.94
RB25#0 21.75 21.78 21.65 20.10 20.13 20.00
5.0

RBI1#0 21.02 21.83 21.27 19.37 20.18 19.62
RBI1#13 21.01 21.86 21.35 19.36 20.21 19.70
RBI1#24 21.00 21.79 21.38 19.35 20.14 19.73

16QAM
RBI15#0 20.86 20.62 20.83 19.21 18.97 19.18
RBI15#10 20.92 20.59 20.72 19.27 18.94 19.07
RB25#0 20.91 20.74 20.59 19.26 19.09 18.94
RBI1#0 22.74 22.82 22.72 21.09 21.17 21.07
RBI1#25 22.72 22.70 22.68 21.07 21.05 21.03
RB1#49 22.71 22.72 22.56 21.06 21.07 20.91

QPSK
RB25#0 21.75 21.75 21.72 20.10 20.10 20.07
RB25#25 21.69 21.72 21.67 20.04 20.07 20.02
RB50#0 21.78 21.69 21.73 20.13 20.04 20.08
10.0

RBI1#0 21.81 21.83 21.14 20.16 20.18 19.49
RBI1#25 21.83 21.79 21.22 20.18 20.14 19.57
RB1#49 21.79 21.84 21.22 20.14 20.19 19.57

16QAM
RB25#0 20.81 20.78 20.80 19.16 19.13 19.15
RB25#25 20.76 20.79 20.74 19.11 19.14 19.09
RB50#0 20.88 20.82 20.72 19.23 19.17 19.07

Note: ERP(dBm) = Conducted Power(dBm) + Antenna Gain(dBd)
For Band5: Antenna Gain =0.5dBi = -1.65dBd (0dBd=2.15dBi) (provided by the applicant)
Limit: ERP<<38.45dBm
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

LTE Band 7
‘ ‘ Conducted Average Output EIRP(dBm)
Bandwidth | .| RBsize/ Power (dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RBI1#0 20.13 20.05 19.66 20.93 20.85 20.46
RBI1#13 20.05 20.05 19.69 20.85 20.85 20.49
RB1#24 20.06 20.05 19.07 20.86 20.85 19.87
QPSK
RBI15#0 19.22 19.10 18.92 20.02 19.90 19.72
RBI15#10 19.07 18.98 18.97 19.87 19.78 19.77
RB25#0 19.15 19.10 18.98 19.95 19.90 19.78
5.0

RBI1#0 18.50 19.17 18.62 19.30 19.97 19.42
RB1#13 18.44 19.12 18.61 19.24 19.92 19.41
RB1#24 18.58 19.16 18.64 19.38 19.96 19.44

16QAM
RB15#0 18.31 18.01 18.10 19.11 18.81 18.90
RB15#10 18.30 18.12 18.12 19.10 18.92 18.92
RB25#0 18.31 18.10 18.02 19.11 18.90 18.82
RB1#0 19.98 20.02 20.18 20.78 20.82 20.98
RB1#25 19.93 19.90 20.04 20.73 20.70 20.84
RB1#49 19.96 19.93 19.61 20.76 20.73 20.41

QPSK
RB25#0 19.13 18.93 19.01 19.93 19.73 19.81
RB25#25 19.12 18.93 18.96 19.92 19.73 19.76
RB50#0 19.17 19.12 19.04 19.97 19.92 19.84
10.0

RBI1#0 19.33 19.38 18.62 20.13 20.18 19.42
RB1#25 19.32 19.34 18.57 20.12 20.14 19.37
RB1#49 19.35 19.33 18.55 20.15 20.13 19.35

16QAM
RB25#0 18.21 18.18 18.21 19.01 18.98 19.01
RB25#25 18.18 18.24 18.22 18.98 19.04 19.02
RB50#0 18.30 18.20 18.06 19.10 19.00 18.86
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

. . Conducted Average Output EIRP(dBm)
Bandwidth | o | RBsize/ Power (dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RBI1#0 20.07 20.07 20.12 20.87 20.87 20.92
RB1#38 20.03 19.90 20.06 20.83 20.70 20.86
RBI1#74 20.17 19.90 18.97 20.97 20.70 19.77
QPSK
RB36#0 19.06 19.11 19.06 19.86 19.91 19.86
RB36#39 19.11 18.99 18.88 19.91 19.79 19.68
RB75#0 19.02 19.06 19.03 19.82 19.86 19.83
15.0

RBI1#0 19.46 19.96 19.42 20.26 20.76 20.22
RBI1#38 19.34 19.78 19.46 20.14 20.58 20.26
RBI1#74 19.52 19.76 19.22 20.32 20.56 20.02

16QAM
RB36#0 18.21 18.19 18.14 19.01 18.99 18.94
RB36#39 18.31 18.11 18.09 19.11 18.91 18.89
RB75#0 18.26 18.21 18.15 19.06 19.01 18.95
RBI1#0 20.18 20.14 20.07 20.98 20.94 20.87
RBI1#50 20.16 20.02 20.17 20.96 20.82 20.97
RB1#99 20.21 19.92 19.20 21.01 20.72 20.00

QPSK
RB50#0 19.01 19.03 19.04 19.81 19.83 19.84
RB50#50 18.98 18.97 18.93 19.78 19.77 19.73
RB100#0 19.04 19.00 19.04 19.84 19.80 19.84
20.0

RBI1#0 18.96 19.64 19.55 19.76 20.44 20.35
RBI1#50 19.01 19.53 19.63 19.81 20.33 20.43
RB1#99 18.82 19.51 19.55 19.62 20.31 20.35

16QAM
RB50#0 18.28 18.22 18.06 19.08 19.02 18.86
RB50#50 18.21 18.27 18.06 19.01 19.07 18.86
RB100#0 18.09 18.15 18.19 18.89 18.95 18.99

Note: EIRP(dBm) = Conducted Power(dBm) + Antenna Gain(dBi)
For Band 7: Antenna Gain =0.8dBi (provided by the applicant)
Limit: EIRP<:33dBm
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LTE Band12
‘ ‘ Conducted Average Output ERP(dBm)
Bandwidth | .| RBsize/ Power (dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RBI1#0 22.97 22.76 23.01 21.32 21.11 21.36
RBI1#3 22.92 22.85 23.10 21.27 21.20 21.45
RBI1#5 22.91 22.82 23.04 21.26 21.17 21.39
QPSK
RB3#0 21.97 21.83 21.84 20.32 20.18 20.19
RB3#3 22.01 21.85 21.81 20.36 20.20 20.16
RB6#0 22.07 21.72 21.88 20.42 20.07 20.23
1.4
RBI1#0 22.02 22.45 21.80 20.37 20.80 20.15
RB1#3 22.01 22.34 21.88 20.36 20.69 20.23
RBI1#5 22.06 22.34 21.82 20.41 20.69 20.17
16QAM
RB3#0 21.11 20.90 21.21 19.46 19.25 19.56
RB3#3 21.03 20.94 21.11 19.38 19.29 19.46
RB6#0 20.98 20.96 20.94 19.33 19.31 19.29
RB1#0 22.86 22.81 22.73 21.21 21.16 21.08
RB1#8 22.94 22.90 22.73 21.29 21.25 21.08
RB1#14 22.78 22.87 22.80 21.13 21.22 21.15
QPSK
RB6#0 22.00 21.73 21.77 20.35 20.08 20.12
RB6#9 22.04 21.78 21.89 20.39 20.13 20.24
RB15#0 22.08 21.71 21.76 20.43 20.06 20.11
3.0
RB1#0 21.08 21.40 21.52 19.43 19.75 19.87
RB1#8 21.15 21.27 21.49 19.50 19.62 19.84
RBI1#14 21.16 21.26 21.70 19.51 19.61 20.05
16QAM
RB6#0 21.04 20.79 20.98 19.39 19.14 19.33
RB6#9 20.97 20.84 20.89 19.32 19.19 19.24
RBI15#0 20.96 20.79 20.89 19.31 19.14 19.24
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. . Conducted Average Output ERP(dBm)
Bandwidth | o | RBsize/ Power (dBm)
(MHz) RB Offset

Low Mid High Low Mid High
RBI1#0 22.88 22.74 22.84 21.23 21.09 21.19
RB1#13 22.87 22.79 22.88 21.22 21.14 21.23
RBI1#24 22.85 22.72 23.00 21.20 21.07 21.35

QPSK
RB15#0 21.97 21.80 21.91 20.32 20.15 20.26
RBI15#10 2191 21.81 21.78 20.26 20.16 20.13
RB25#0 21.88 21.76 21.79 20.23 20.11 20.14

5.0

RBI1#0 22.30 22.12 21.34 20.65 20.47 19.69
RBI1#13 22.24 21.98 21.43 20.59 20.33 19.78
RBI1#24 22.18 21.94 21.42 20.53 20.29 19.77

16QAM
RBI15#0 20.97 20.85 2091 19.32 19.20 19.26
RBI15#10 20.90 20.86 20.96 19.25 19.21 19.31
RB25#0 20.85 20.94 20.96 19.20 19.29 19.31
RBI1#0 22.85 22.85 22.78 21.20 21.20 21.13
RBI1#25 22.81 22.78 22.90 21.16 21.13 21.25
RB1#49 22.79 22.73 23.10 21.14 21.08 21.45

QPSK
RB25#0 21.74 21.87 21.73 20.09 20.22 20.08
RB25#25 21.68 21.72 21.77 20.03 20.07 20.12
RB50#0 21.94 21.80 21.90 20.29 20.15 20.25

10.0

RBI1#0 21.99 22.05 21.97 20.34 20.40 20.32
RBI1#25 21.93 21.96 22.10 20.28 20.31 20.45
RB1#49 22.01 22.08 22.11 20.36 20.43 20.46

16QAM
RB25#0 20.99 20.97 20.86 19.34 19.32 19.21
RB25#25 21.07 21.00 21.05 19.42 19.35 19.40
RB50#0 21.01 20.86 20.88 19.36 19.21 19.23

Note: ERP(dBm) = Conducted Power(dBm) + Antenna Gain(dBd)
For Band12: Antenna Gain =0.5dBi =-1.65dBd (0dBd=2.15dBi) (provided by the applicant)
Limit: ERP<<34.77dBm
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LTE Band 13:
‘ ‘ Conducted Average Output ERP(dBm)
Bandwidth | .| RBsize/ Power (dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RBI1#0 22.24 22.15 22.22 20.59 20.50 20.57
RBI1#13 22.27 22.15 22.22 20.62 20.50 20.57
RB1#24 22.27 22.17 22.21 20.62 20.52 20.56
QPSK
RBI15#0 22.24 22.39 22.36 20.59 20.74 20.71
RBI15#10 22.23 22.39 22.44 20.58 20.74 20.79
RB25#0 21.10 21.33 21.35 19.45 19.68 19.70
5
RB1#0 21.38 21.98 21.06 19.73 20.33 19.41
RBI1#13 21.44 22.00 21.08 19.79 20.35 19.43
RB1#24 21.38 21.97 21.08 19.73 20.32 19.43
16QAM
RBI15#0 21.02 21.30 21.51 19.37 19.65 19.86
RB15#10 21.06 21.37 21.47 19.41 19.72 19.82
RB25#0 20.17 20.27 20.58 18.52 18.62 18.93
RB1#0 / 22.19 / / 20.54 /
RB1#25 / 22.15 / / 20.50 /
RB1#49 / 22.22 / / 20.57 /
QPSK
RB25#0 / 21.34 / / 19.69 /
RB25#25 / 21.38 / / 19.73 /
RB50#0 / 21.28 / / 19.63 /
10
RB1#0 / 22.03 / / 20.38 /
RB1#25 / 21.99 / / 20.34 /
RB1#49 / 21.95 / / 20.30 /
16QAM
RB25#0 / 20.33 / / 18.68 /
RB25#25 / 20.34 / / 18.69 /
RB50#0 / 20.41 / / 18.76 /

Note: ERP(dBm) = Conducted Power(dBm) + Antenna Gain(dBd)
For Band13: Antenna Gain = 0.5dBi = -1.65dBd (0dBd=2.15dBi) (provided by the applicant)
Limit: ERP<<34.77dBm
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LTE Band 25:
‘ ‘ Conducted Average Output EIRP(dBm)
Bandwidth | .| RBsize/ Power (dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RBI1#0 20.18 20.19 20.24 20.98 20.99 21.04
RBI1#3 20.13 19.90 19.95 20.93 20.70 20.75
RBI1#5 20.18 20.32 20.11 20.98 21.12 20.91
QP SK
RB3#0 19.17 19.23 19.20 19.97 20.03 20.00
RB3#3 19.22 19.22 19.13 20.02 20.02 19.93
RB6#0 19.21 19.18 18.98 20.01 19.98 19.78
1.4
RBI1#0 19.30 19.39 19.50 20.10 20.19 20.30
RB1#3 19.13 19.10 19.04 19.93 19.90 19.84
RBI1#5 19.18 19.14 19.31 19.98 19.94 20.11
16QAM
RB3#0 19.01 18.99 18.93 19.81 19.79 19.73
RB3#3 19.00 19.02 18.88 19.80 19.82 19.68
RB6#0 18.79 18.64 18.73 19.59 19.44 19.53
RB1#0 20.93 21.19 21.16 21.73 21.99 21.96
RB1#8 20.79 20.80 20.73 21.59 21.60 21.53
RB1#14 20.97 21.19 21.26 21.77 21.99 22.06
QPSK
RB6#0 19.93 19.97 19.89 20.73 20.77 20.69
RB6#9 19.97 20.09 20.12 20.77 20.89 20.92
RB15#0 19.90 19.71 19.74 20.70 20.51 20.54
3.0
RB1#0 20.25 20.35 20.22 21.05 21.15 21.02
RB1#8 20.14 20.29 20.53 20.94 21.09 21.33
RB1#14 20.30 20.17 20.31 21.10 20.97 21.11
16QAM
RB6#0 18.77 18.77 18.96 19.57 19.57 19.76
RB6#9 19.09 19.17 18.90 19.89 19.97 19.70
RB15#0 18.81 18.55 18.52 19.61 19.35 19.32
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. . Conducted Average Output EIRP(dBm)
Bandwidth | o | RBsize/ Power (dBm)
(MHz) RB Offset

Low Mid High Low Mid High
RBI1#0 20.18 20.19 20.24 20.98 20.99 21.04
RB1#13 20.13 19.90 19.95 20.93 20.70 20.75
RBI1#24 20.18 20.32 20.11 20.98 21.12 20.91

QP SK
RB15#0 19.17 19.23 19.20 19.97 20.03 20.00
RBI15#10 19.22 19.22 19.13 20.02 20.02 19.93
RB25#0 19.21 19.18 18.98 20.01 19.98 19.78

5.0

RBI1#0 19.30 19.39 19.50 20.10 20.19 20.30
RBI1#13 19.13 19.10 19.04 19.93 19.90 19.84
RBI1#24 19.18 19.14 19.31 19.98 19.94 20.11

16QAM
RBI15#0 19.01 18.99 18.93 19.81 19.79 19.73
RBI15#10 19.00 19.02 18.88 19.80 19.82 19.68
RB25#0 18.79 18.64 18.73 19.59 19.44 19.53
RBI1#0 20.93 21.19 21.16 21.73 21.99 21.96
RBI1#25 20.79 20.80 20.73 21.59 21.60 21.53
RB1#49 20.97 21.19 21.26 21.77 21.99 22.06

QPSK
RB25#0 19.93 19.97 19.89 20.73 20.77 20.69
RB25#25 19.97 20.09 20.12 20.77 20.89 20.92
RB50#0 19.90 19.71 19.74 20.70 20.51 20.54

10.0

RBI1#0 20.25 20.35 20.22 21.05 21.15 21.02
RBI1#25 20.14 20.29 20.53 20.94 21.09 21.33
RB1#49 20.30 20.17 20.31 21.10 20.97 21.11

16QAM
RB25#0 18.77 18.77 18.96 19.57 19.57 19.76
RB25#25 19.09 19.17 18.90 19.89 19.97 19.70
RB50#0 18.81 18.55 18.52 19.61 19.35 19.32
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‘ . Conducted Average Output EIRP(dBm)
Bandwidth Modulation RB size/ Power (dBm)
(MHz) RB Offset

Low Mid High Low Mid High
RB1#0 20.63 20.74 20.76 21.43 21.54 21.56
RB1#38 20.66 20.70 20.62 21.46 21.50 21.42
RB1#74 21.00 21.14 21.14 21.80 21.94 21.94

QPSK
RB36#0 19.80 19.62 19.46 20.60 20.42 20.26
RB36#39 19.75 19.61 19.61 20.55 20.41 20.41
RB75#0 20.17 20.34 20.35 20.97 21.14 21.15

15.0

RB1#0 19.87 19.94 19.95 20.67 20.74 20.75
RB1#38 19.99 19.98 20.19 20.79 20.78 20.99
RB1#74 20.03 20.00 20.02 20.83 20.80 20.82

16QAM
RB36#0 19.08 19.08 19.26 19.88 19.88 20.06
RB36#39 19.15 19.16 19.24 19.95 19.96 20.04
RB75#0 19.14 19.29 19.33 19.94 20.09 20.13
RB1#0 21.05 21.04 20.95 21.85 21.84 21.75
RB1#50 21.21 21.29 21.26 22.01 22.09 22.06
RB1#99 20.96 21.11 20.89 21.76 21.91 21.69

QPSK
RB50#0 19.97 19.98 19.76 20.77 20.78 20.56
RB50#50 19.82 19.60 19.85 20.62 20.40 20.65
RB100#0 19.83 19.73 19.62 20.63 20.53 20.42
20.0

RB1#0 19.78 19.91 19.94 20.58 20.71 20.74
RBI1#50 19.84 19.81 20.02 20.64 20.61 20.82
RBI1#99 20.01 20.10 20.13 20.81 20.90 20.93

16QAM
RB50#0 19.01 18.81 18.81 19.81 19.61 19.61
RB50#50 18.96 18.94 18.96 19.76 19.74 19.76
RB100#0 18.95 19.12 19.16 19.75 19.92 19.96

Note: EIRP(dBm) = Conducted Power(dBm) + Antenna Gain(dBi)
For Band 25: Antenna Gain =0.8dBi (provided by the applicant)
Limit: EIRP<<33dBm
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LTE Band 26:
‘ ‘ Conducted Average Output ERP(dBm)
Bandwidth | .| RBsize/ Power (dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RBI1#0 22.92 22.93 22.98 21.27 21.28 21.33
RBI1#3 22.87 22.64 22.69 21.22 20.99 21.04
RBI1#5 22.92 23.06 22.85 21.27 21.41 21.20
QP SK
RB3#0 21.91 21.97 21.94 20.26 20.32 20.29
RB3#3 21.96 21.96 21.87 20.31 20.31 20.22
RB6#0 21.95 21.92 21.72 20.30 20.27 20.07
1.4
RBI1#0 22.04 22.13 22.24 20.39 20.48 20.59
RB1#3 21.87 21.84 21.78 20.22 20.19 20.13
RBI1#5 21.92 21.88 22.05 20.27 20.23 20.40
16QAM
RB3#0 21.75 21.73 21.67 20.10 20.08 20.02
RB3#3 21.74 21.76 21.62 20.09 20.11 19.97
RB6#0 21.53 21.38 21.47 19.88 19.73 19.82
RB1#0 23.67 23.93 23.90 22.02 22.28 22.25
RB1#8 23.53 23.54 23.47 21.88 21.89 21.82
RB1#14 23.71 23.93 24.00 22.06 22.28 22.35
QPSK
RB6#0 22.67 22.71 22.63 21.02 21.06 20.98
RB6#9 22.71 22.83 22.86 21.06 21.18 21.21
RB15#0 22.64 22.45 22.48 20.99 20.80 20.83
3.0
RB1#0 22.99 23.09 22.96 21.34 21.44 21.31
RB1#8 22.88 23.03 23.27 21.23 21.38 21.62
RB1#14 23.04 2291 23.05 21.39 21.26 21.40
16QAM
RB6#0 21.51 21.51 21.70 19.86 19.86 20.05
RB6#9 21.83 21.91 21.64 20.18 20.26 19.99
RB15#0 21.55 21.29 21.26 19.90 19.64 19.61
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. . Conducted Average Output ERP(dBm)
Bandwidth | o | RBsize/ Power (dBm)
(MHz) RB Offset

Low Mid High Low Mid High
RBI1#0 22.62 22.63 22.68 20.97 20.98 21.03
RB1#13 22.57 22.34 22.39 20.92 20.69 20.74
RBI1#24 22.62 22.76 22.55 20.97 21.11 20.90

QP SK
RB15#0 21.61 21.67 21.64 19.96 20.02 19.99
RBI15#10 21.66 21.66 21.57 20.01 20.01 19.92
RB25#0 21.65 21.62 21.42 20.00 19.97 19.77

5.0

RBI1#0 21.74 21.83 21.94 20.09 20.18 20.29
RBI1#13 21.57 21.54 21.48 19.92 19.89 19.83
RBI1#24 21.62 21.58 21.75 19.97 19.93 20.10

16QAM
RBI15#0 21.45 21.43 21.37 19.80 19.78 19.72
RBI15#10 21.44 21.46 21.32 19.79 19.81 19.67
RB25#0 21.23 21.08 21.17 19.58 19.43 19.52
RBI1#0 23.37 23.63 23.60 21.72 21.98 21.95
RBI1#25 23.23 23.24 23.17 21.58 21.59 21.52
RB1#49 23.41 23.63 23.70 21.76 21.98 22.05

QPSK
RB25#0 22.37 22.41 22.33 20.72 20.76 20.68
RB25#25 22.41 22.53 22.56 20.76 20.88 20.91
RB50#0 22.34 22.15 22.18 20.69 20.50 20.53

10.0

RBI1#0 22.69 22.79 22.66 21.04 21.14 21.01
RBI1#25 22.58 22.73 22.97 20.93 21.08 21.32
RB1#49 22.74 22.61 22.75 21.09 20.96 21.10

16QAM
RB25#0 21.21 21.21 21.40 19.56 19.56 19.75
RB25#25 21.53 21.61 21.34 19.88 19.96 19.69
RB50#0 21.25 20.99 20.96 19.60 19.34 19.31
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Conducted Average Output

Bandwidth | \ oL RB size/ Power (dBm)
(MHz) RB Offset

ERP(dBm)

Low Mid High Low Mid High

RBI1#0 23.07 23.18 23.20 21.42 21.53 21.55

RB1#38 23.10 23.14 23.06 21.45 21.49 21.41

RB1#74 23.44 23.58 23.58 21.79 21.93 21.93

QPSK
RB36#0 2224 | 2206 | 2190 | 2059 | 2041 | 2025
RB36#39 | 22.19 | 2205 | 22.05 | 20.54 | 2040 | 20.40
RB75#0 2261 | 2278 | 2279 | 2096 | 21.13 | 21.14

15.0
RBI#0 2231 | 2238 | 2239 | 2066 | 2073 | 20.74
RB1#38 2243 | 2242 | 2263 | 2078 | 2077 | 20.98
RB1#74 2247 | 2244 | 2246 | 2082 | 2079 | 2081

16QAM

RB36#0 21.52 21.52 21.70 19.87 19.87 20.05
RB36#39 21.59 21.60 21.68 19.94 19.95 20.03
RB75#0 21.58 21.73 21.77 19.93 20.08 20.12

Note: ERP(dBm) = Conducted Power(dBm) + Antenna Gain(dBd)
For Band 26: Antenna Gain = 0.5dBi =-1.65dBd (0dBd=2.15dBi) (provided by the applicant)
Limit: ERP<:38.45dBm
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Peak-to-average ratio (PAR)

LTE Band 2
20MHz Bandwidth
Modulation Low channel | Middle channel High channel Ilj;?nl}t Result
(dB) (dB) (dB) (dB)
(II%I;SSI?ze) 4.49 4.52 4.20 13 Pass
(108152%12@ >-54 5.45 5.38 13 Pass
(lllggg?z/[e) 5.54 5.45 4.90 13 Pass
(léggﬁg/gze) 6.41 6.31 6.31 13 Pass
LTE Band 4
20MHz Bandwidth
Modulation Low channel | Middle channel High channel Ilj;?nl}t Result
(dB) (dB) (dB) -
(II%I;SSI?ze) 4.29 4.20 4.42 13 Pass
(10(())1}{)121;26) 5.42 5.16 5.38 13 Pass
(lllggg?z/[e) 5.26 5.22 5.38 13 Pass
(légf({)lgg/{ze) 6.28 5.99 6.31 13 Pass
LTE Band 5
10MHz Bandwidth
Modulation Low channel | Middle channel High channel Ilj;?nl}t Result
(dB) (dB) (dB) -
(II%I;SSI?ze) 4.36 4.39 4.07 13 Pass
(50?{%81;26) 5.42 5.03 5.32 13 Pass
(llfgglg?z/le) 5.26 5.35 4.78 13 Pass
(SBz%ASMize) 6.31 5.99 6.15 13 Pass
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LTE Band 7
20MHz Bandwidth
Modulation Low channel | Middle channel High channel I{);?nl}t Result
(dB) (dB) (dB) (dB)
(ll%gsgze) 4.46 4.17 3.72 13 Pass
(100Ql§]§I§ize) >-19 5.54 5.45 13 Pass
(1115(322?;@) 5.54 5.19 4.78 13 Pass
(léggﬁg/gze) 6.15 6.47 6.38 13 Pass
LTE Band 12
10MHz Bandwidth
M . Low channel | Middle channel High channel P.A R
odulation (dB) (dB) (dB) Ig;{;;t Result
(11%I3)Ss§ze) 4.84 4.39 4.65 13 Pass
(SOCIQ{I;SSIS(ize) 5.38 5.67 5.45 13 Pass
(1115(322?;[@) 5.77 5.45 5.61 13 Pass
(51)?{(]23A51\4ize) 6.28 6.60 6.38 13 Pass
LTE Band 13
10MHz Bandwidth
. Low channel | Middle channel High channel P.A R
Modulation (dB) (dB) (dB) IZ:iIII;;t Result
(1EES§26) / 3.94 / 13 Pass
(5 OCIQ{I],SSIéize) / 5.22 / 13 Pass
(llfgg g\z/le) / 5.22 / 13 Pass
(SRS Size) / 6.09 / 13 Pass
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LTE Band 25
20MHz Bandwidth
M . Low channel | Middle channel High channel P.A R
odulation (dB) (dB) (dB) I(‘;Ig;t Result
(ll%gséze) 4.62 4.81 4.65 13 Pass
(100Ql§]§Iéize) >-54 5.64 5.38 13 Pass
(111583?24@) 5.71 5.90 5.71 13 Pass
(léggﬁg/gze) 6.60 6.57 6.41 13 Pass
LTE Band 26
15MHz Bandwidth
M . Low channel | Middle channel High channel P.A R
odulation (dB) (dB) (dB) I(‘;Ig;t Result
(ll%gséze) 4.10 4.20 391 13 Pass
(75%1;3ng6) 4.94 5.22 5.32 13 Pass
(111583?24@) 5.00 5.10 4.71 13 Pass
(715?{%A§AWZ o 5.77 6.12 6.12 13 Pass
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Report No.: SZXX1210513-17093E-RF-00A

FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53, §90.209- OCCUPIED

BANDWIDTH

Applicable Standard

FCC 47 §2.1049, §22.917, §22.905, §24.238,§27.53 and §90.209.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through

sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter
CMU200&
CMW500
Test Data
Environmental Conditions
Temperature: 27.8~29.1 °C
Relative Humidity: 49~57 %
ATM Pressure: 100.9~101.2 kPa

Signal Analyzer

The testing was performed by Pedro Yun from 2021-05-31 to 2021-07-18.

EUT operation mode: Transmitting

Test Result: Pass

Please refer to the following tables and plots.
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Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (D‘}Hz) y Bandwidth Bandwidth
(kHz) (kHz)
824.2 245.19 317.31
GPRS 836.6 240.38 306.73
848.8 241.99 319.55
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
824.2 245.19 315.06
EGPRS 836.6 246.79 309.94
848.8 246.79 307.05
Frequency Occupied Bandwidth 26dB Bandwidth
(MHz) (MHz) (MHz)
826.4 4.17 4.74
RMC 836.6 4.13 4.72
846.6 4.12 4.73
826.4 4.18 4.80
HSDPA 836.6 4.15 4.75
846.6 4.12 4.72
826.4 4.18 4.84
HSUPA 836.6 4.15 471
846.6 4.13 471
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (l\‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
1850.2 246.79 318.91
GPRS 1880.0 248.40 312.50
1909.8 243.59 316.35
Frequenc 99% Occupied 26 dB Emission
Mode (1\(/11Hz) y Bandwidth Bandwidth
(kHz) (kHz)
1850.2 251.60 316.67
EGPRS 1880.0 248.40 310.90
1909.8 246.79 315.06
Frequency Occupied Bandwidth 26dB Bandwidth
(MHz) (MHz) (MHz)
1852.4 4.15 473
RMC 1880.0 4.17 471
1907.6 4.17 4.72
1852.4 4.10 4.76
HSDPA 1880.0 4.17 4.76
1907.6 4.10 4.73
1852.4 4.18 4.73
HSUPA 1880.0 4.18 4.73
1907.6 4.18 4.74
AWS Band (Part 27)
Frequency Occupied Bandwidth 26dB Bandwidth
(MHz) (MH2z) (MH2z)
1712.4 4.16 4.74
RMC 1732.6 4.16 4.76
1752.6 4.16 4.76
1712.4 4.18 478
HSDPA 1732.6 4.18 4.79
1752.6 4.20 4.76
1712.4 4.18 4.87
HSUPA 1732.6 4.18 475
1752.6 4.20 4.81
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

Cellular Band (Part 22H)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode, Low channel

® RBW 5 kHz Delta 1 [T1 ]
VBW 10 kHz -1.87 dB
Ref 37 dBm Att 30 dB SWI 40 ns 317. 307692307 kHz
Ofget 7 (B oBW245. 192301692 kHz

Markgr 1 [T1(]

1.38 dBn

D1 26.9|dBm
W% 874. 042944718 Mz
A Tenp 11 [T1 COR

13. 08 dBm
T2 LVL
844. 076603564 Mz

- r Vi

P t )
11. 28 dBm
1 844. 321794872 Mz

D2 019 dBm

T,
L W,

;:MM T
0

- 60

FO

=

Center 824.2 MHz 100 kHz/ Span 1 Mz

Date: 31.MAY. 2021 20:31:50

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode, Middle channel

® *RBW 5 kHz Delta 1 [T1 ]
*VBW 10 kHz -1.44 dB

Ref 37 dBm CAtLt 30 dB SWI 40 ns 306. 730769231 kHz

Ofget 7 (B OBV240. 384618385 kHz
| 30 Markgqr 1 [T1{]

Dl 28.5|dBm 50 dBI
ww 836. 449358974 Mz
1 P Teop |1 [T1 CRW

JJ 12. 29 dBm
T T2 LVL
f’j 836. 479807692 Mz

L10 #,/ Ferp{2—F+ ¥
D2 2|5 dBm

e M/‘W” ¥

| .0 % 308

7 ]
W "y,

-- 60

o

A
12. 23 dBm
I 0192308 Mz

.»(TJ
9
o

Center 836.6 Mz 100 kHz/ Span 1 Mz

Date: 31.MAY.2021 20:33:53

FCC Part 27, FCC Part 22H/24E Page 44 of 128




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode, High channel

® “RBW 5 khHz Delta 1 [T1 ]
* VBW 10 kHz -1.18 dB
Ref 37 dBm “Att 30 dB SWI 40 ns 319. 551282051 kHz
offet 7 ¢B oBVeq1. 987179487 kHz
Markgr 1 [T1|]
30
D1 28 dBm —
MWM 848. 639743590 Mz
1 PP Tenp |1 [T1 CRwy
V]
T j‘{ U\\ T 1§.35 denf
848. 679807692 Mz
F10 el I
$(/A \1\&1 14. 91 dBn
o2 2| dBm o £ 848. 921794872 Mz

B / \
| £ ™

k- 30 L\m
A |

- 40 Wi Vi
M \u\%m
- 60

Center 848.8 MHz 100 kHz/ Span 1 Mz

Date: 31.MNAY.2021 20:35:18

26 dB Emissions &99% Occupied Bandwidth for EGPRS (8PSK) Mode, Low channel

® *RBW 5 kHz Delta 1 [T1 ]
* VBW 10 kHz -1.19 dB
Ref 37 dBm “Att 30 dB SWI 40 ns 315. 064102564 kHz
ofdet 7 (B OBW245. 192301692 kHz
Lao Markgr 1 [T1(] "
-3.90 dBn

844. 041987179 Mtz

DL 22. 1]dBm ALy Tenp [1 [ T1 ORW

20 el A
.47 dBm v
j 844. 078209128 MHz

I + P A

10 T - s .
.22 dBm
844. 3233971436 Mz

r° D2 -B.9 dBm y \1
_ / \\

;::\WAM\/WJ} MW""\W\N

- 50

- 60

Center 824.2 Miz 100 kHz/ Span 1 Mz

Date: 31.MAY. 2021 20:51:09
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

26 dB Emissions &99% Occupied Bandwidth for EGPRS (8PSK) Mode, Middle channel

® “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 kHz -0.96 dB

Ref 37 dBm " ALt 30 dB SWI 40 ns 309. 935897436 kHz

Ofget 7 dB oBWe46. 794871795 kHz

Markgr 1 [T1|] "

-3.14 dBn
MHz

D1 23 dim 836. 447754410
[ T1 O\

% e
.05 dBm e
836. 476603564 MHz
iE) 4 - P

F10 T FerE f SV
.73 dBm
836. 723397436 Mz

Lo T
D2 -B dBm ‘\

=y
e}
L
)
B

\ FM 3DB

;;\;iww WWMM

- 50

- 60

Center 836.6 Miz 100 kHz/ Span 1 Mz

Date: 31.MAY.2021 20:53:35

26 dB Emissions &99% Occupied Bandwidth for EGPRS (8PSK) Mode, High channel

@ *RBW 5 kHz Delta 1 [T1 ]
* VBW 10 kHz -2.64 dB
Ref 37 dBm “Att 30 dB SWF 40 ns 307. 051282051 kHz
offet 7 (B oBveq6. 794871795 KHZH

Markdr 1 [T1]]

-2.93 dBm
848. 648074923 Mz
Coo DL 21.9|dBm I Brve Tenp [T T o]

.18 dBn
LVL
848. 676602564 Mz
L 10 R - Ferp—t2 T OV
8. 72 dBnmr
848. 923397436 Mz

-0 +
D2 -#.1 dBm YJ \11

- 10
|20 PIAVN / \ Jun, 308

—30

—- 50

—- 60

Center 848.8 Mz 100 kHz/ Span 1 Mz

Date: 31.MAY. 2021 20:55:15
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, Low channel

® * RBW 100 kHz Delta 1 [T1 ]
* VBW 300 kHz -1.92 dB
Ref 37 dBm “Att 30 dB SWr 5 ns 4.743589744 Mz
offet 7 (B OBW [4. 166664667 Mz
Markgr 1 [T1|]
30
-8.77 dBn
844. 044230769 Mz
F20 T To—dB Tenp |1 [T1 Oy
NAXH m
LTIV I TRy -39 denfl
834. 316664667 Mz
7| T2
R L ra 3

[F10 Ferp12—{F—oiw
.42 dBr
8748. 483333333 Mz
Lo \l
D2 -y dB"}’ *
L. 20 by MJ L‘\ A 308

A Y M

- 60

Center 826.4 Mz 1 MHz/ Span 10 MHz

Date: 31.MNAY.2021 23:15:22

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, Middle channel

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -0.12 dB

Ref 37 dBm “ALt 30 dB SWI 5 ns 724358974 Mz

IN

O fget 7 dB OBW (4.134614385 I\/Hz"

Markgr 1 [T1(]
-1.09 dBm
834. 2442303769 MHz

L20 Teop |1 [T1 OfW
D1 18.8[dBm

MM WYV 4-61 dbnf
b 844. 532694308 M&
Lo EE A S

i )
.20 dBm
838. 667307692 MHz

o
- D2 -f.2 dém \11.

3DB

- 60

Center 836.6 Mz 1 MHz/ Span 10 Mz

Date: 31.MAY. 2021 23:17:27
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, High channel

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -0.50 dB
Ref 37 dBm Att 30 dB SWI 5 ns 4.727564103 Mz
O f get 7 dB OBW (4.118589744 Mz
Lso Markgr 1 [T1(]
-7.12 dBn
844. 248717949 Mz
Lao — Tenp |1 [ T1 CRW
: 2 TYSUIN T -8 denfl
1 fr2 844. 532693308 MHz
k10 Ferpt2—{F2 M
9. 34 dBn
848. 651282051 MHz
0
b
D2 -f.1 dBm T

- 10
F-20 rN/ \ 4 308

- 60

Center 846.6 Mz 1 MHz/ Span 10 MHz

Date: 31.MAY. 2021 23:19:29

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, Low channel

@ * RBW 100 kHz Delta 1 [T1 ]
* VBW 300 kHz -3.16 dB
Ref 37 dBm “Att 30 dB SWF 5 ns 4.839743590 Mz
o fdet 7 4B OBW |4. 182693308 Mz
Lao Markgr 1 [T1(] "
89 dBn
843. 980124205 Mz
Lo Temp |1 [T1 oy
DL 18.4|dBm WWM\ o5 aenf|
844. 316666667 Miz
k10 u 2 Tens T S
1.75 dBnm
\ 848. 499354974 Mz

o
D2 -F.6 m \

oo o n—_—

3DB

- 60

Center 826.4 Mz 1 MHz/ Span 10 MHz

Date: 31.MNAY.2021 23:52:46
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, Middle channel

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -2.38 dB
Ref 37 dBm “Att 30 dB SWr 5 ns 4.711538462 M
Ofdet 7 B OBW [4. 15064§026 Mz
Markgr 1 [T1(]
k30
-4.29 dBm
844. 260254410 Mz
1 PP Tenp 1 [T1 O
DL 18.4|dBm J-’“"W‘M\-ﬂu.rl""\p feaaen|
W 834. 516664667 M|
L1o 1] o TFerpla oy

.87 dBm
838. 667301692 MHz
Lo \1
D2 -f.6 dgm E
- A/ \/\
L 308

;/wlw’

- 60

Center 836.6 Mz 1 MHz/ Span 10 Mz

Date: 31.MNAY.2021 23:50:00

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, High channel

® RBW 100 kHz Delta 1 [T1 ]

VBW 300 kHz -0.72 dB
Ref 37 dBm “Att 30 dB SWr 5 ns 4.711538462 Mz
Ofdet 7 4B CBW |4. 134618385 Mz

| 30 Markdr 1 [T1]]

-¢.89 dBm

844. 26025410 Mz

| 5o Tenp |1 [T1 cRwy

DI 18.5|dBm Ewe 83 aen
M 844. 532692308 Mz
=21

Vi

FerE S
/ R 00 dBm
848. 667301692 Mz
—0
!
D2 -f.5 dim

B )j \FM
|20 308

—10

—- 60

Center 846.6 Mz 1 MHz/ Span 10 MHz

Date: 31. MAY. 2021 23:48:23
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, Low channel

® * RBW 100 kHz Delta 1 [T1 ]
* VBW 300 kHz -1.98 dB
Ref 37 dBm “Att 30 dB SWF 5 ns 4.798076923 Mz
Ofget 7 (B OBW [4. 182694308 M-z

Markgr 1 [T1(]

30
-g.46 dBn

844. 005769231 Mz

=y
e}
L
P
B

[ T1 O\

=20
DI 19. I[dBm
ez bt dm Sy -67 dBmf
LJM"\ 844. 316664667 Mz

F1io Ferp12— T CRW
.74 dBn
848. 499358974 Mz
Lo \L
D2 - s.9ﬂ?im i
-10 MW ‘1{"'\4'

- 60

Center 826.4 Mz 1 MHz/ Span 10 MHz

Date: 31.MNAY. 2021 23:37:10

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, Middle channel

® RBW 100 kHz Delta 1 [TL ]

VBW 300 kHz -0.25 dB
Ref 37 dBm *Att 30 dB SWI 5 s 4.750000000 Mz
Ofget 7 (B oBW [4. 150641026 I\/Hz"

L30 Markgr 1 [T1(]

-1.92 dBn

834. 228204128 Mz

1 PP Teop 1 [T1 Oy

834. 516666667 Miz

T2 + FE= ¥
> f ¥
1.50 dBm
838. 667307692 MHz
0
!
D2 -f.9 dBm ¥
- 10 /\j \J‘\‘
308

D1 18.1|dBm NW:\MNM gaen|

- 60

Center 836.6 Mz 1 MHz/ Span 10 Mz

Date: 31.MAY.2021 23:38:53
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, High channel

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -1.06 dB
Ref 37 dBm Att 30 dB SWI 5 s 4.721153846 Mz
Ofget 7 (B OBW [4.118584744 Mz
Lso Markgr 1 [T1(]
-4.17 dBn
844. 244233769 Mz
1 _PHEIP — Tenp 1 [T1 Oy
[ vaxH| . m
MW\V‘A 87 dem
1 844. 532693308 MHz
Lo LSS PR
1.91 dBm
848. 651282051 MHz
fo:
D2 -f.1 dg \1
-V m *

F-10
L_20 sfn) L‘"\u 3DB

Www e

k- 40

- 60

Center 846.6 Mz 1 MHz/ Span 10 MHz

Date: 31.MAY. 2021 23:40:24
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

PCS Band (Part 24E)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode, Low channel
® RBW 5 kHz Delta 1 [T1 ]
VBW 10 kHz -0.40 dB
Ref 37 dBm “Att 30 dB SWI' 40 ns 318. 910256411 kHz
O f get 7 dB OBW246. 794871795 kHz
Lso Markgr 1 [T1(] "

-4.49 dBn
850043949 GHz
1 PK D1 21.3|dBm T Temp T [ TT Y

F20
{74 aea]
. 850078205 GHz||

10 — + Fert o v
.63 dBm
. 850328000 GHz

*° 7 ;
D2 -#.7 dBm

=

=y

=

ol i)
et M,

- 60

Center 1.8502 GHz 100 kHz/ Span 1 Mz

Date: 31.MAY. 2021 21:34:05

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode, Middle channel

® RBW 5 kHz Delta 1 [T1 ]
VBW 10 kHz -0.01 dB
Ref 37 dBm At 30 dB SWI 40 s 312. 500000002 kHz
affet 7 4B OBVe48. 397435897 kHz"
Markgr 1 [T1]]
30
-4.26 dBnm
1.879844154 Gz
1 PR DI 21 difm RSSOl DS (o
4.21 dBm
1.87987¢603 iz |-
10 i Ferp{2—F—CHW

T2 i '
%.46 dBn
1.880123000 GHz

=0
i Y
D2 -5 dBm

;;;WVM m\ﬂr’kf\

—- 60

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 31.MAY.2021 21:35:18
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode, High channel

® RBW 5 kHz Delta 1 [T1 ]
VBW 10 kHz -0.74 dB
Ref 37 dBm Att 30 dB SWI 40 ns 316. 346153845 kHz
Ofget 7 (B OBW243. 589743590 kHz
Lso Markgr 1 [T1|] "
-g3.72 dBn
1. 909644551 GHz
Lao o [ctBm Tesn T2 Cul
M}/‘l‘\l -36 den|l
1. 909679808 GHz
[10 = > Ferp2—F ¥
4. 65 dBn
.f 1.909923397 GHz

-0
{ %
D2 -p.3 dBm

V: ) wj \1/[47\ .

fRrAFO AUV
- 60
Center 1.9098 GHz 100 kHz/ Span 1 Mz

Date: 31.MAY. 2021 21:37:54

26 dB Emissions &99% Occupied Bandwidth for EGPRS (8PSK) Mode, Low channel

® RBW 5 kHz Delta 1 [TL ]
VBW 10 kHz -0.46 dB
Ref 33 dBm “Att 30 dB SWI 40 ns 316. 666666667 kHz
fao—Ofget r'B oBWH1. 602564103 kHz||
Markgr 1 [T1(]
.19 dBn
20 1 500435900 GHz
1 PK Dl 17.1(dBm R | T
.(NWM\A 176 denfl
10 J/ A 1850074000z
Tenp |2 [T1 OBwW
y \'\LZ -¢.04 dBn

[© Y T 850324603 Gk
1
- D2 -B.9 dBm L

AT
s o,
WM,M W,

Center 1.8502 GHz 100 kHz/ Span 1 Mz

Date: 31.MNAY.2021 21:48:33
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

26 dB Emissions &99% Occupied Bandwidth for EGPRS (8PSK) Mode, Middle channel

® “RBW 5 kHz Delta 1 [T1 ]
* VBW 10 kHz -0.51 dB
Ref 33 dBm “Att 30 dB SWI 40 ns 310. 897435898 kHz
Lgo—Cffget 7 d8 oBW48. 397434898 khz ||
Markgr 1 [T1(]
-9.43 dBn
=20 1 Q843756 GhL
DL 16. 8|dBm Ferpt{T1—CBW
F T ¥
WW 82 aenf
rio d/ \‘h 1879874205 G
Tenp (2 [T1 OBW
i \\112 -q.79 dBm
o 12 1. 880124603 Gz
1
=To D2 -H.2 dBm . -
L. 20 / \
ﬂ\ﬂ 3DB
™ MJ 1’\Mn
Lo W JN“‘\.
" WM
- 60
Center 1.88 GHz 100 kHz/ Span 1 Mz

Date: 31.MAY.2021 21:49:35

26 dB Emissions &99% Occupied Bandwidth for EGPRS (8PSK) Mode, High channel

@ “RBW 5 kHz Delta 1 [Tl ]
“VBW 10 kHz -1.76 dB
Ref 33 dBm “Att 30 dB SWI 40 ns 315. 064102566 kHz
Lgo—Cfdet 7 dB oBW46. 794871795 kiz]|
Markgr 1 [T1(]
69 dBn
20 1.9090644551 GHz
1 Py D1 17 diBm femp [+ T+ oW
J\JWJA'M {36 aen|
10 ’”, N 1909674205 CHr
T T2 Tenp 2 [ T1 OBW
F} .37 dBm
[© 3/“ \‘1 T, 909925000 G
E-1o D2 dBm / .\
k- 20
\'/ 'f’\‘\l\.‘ 3DB
mwa \
- 40 w A i
M M""\}
i
k- 60
Center 1.9098 GHz 100 kHz/ Span 1 Mz

Date: 31.MNAY.2021 21:52:23
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, Low channel

® “ RBW 100 kHz Delta 1 [T1 ]
“ VBW 300 kHz -0.42 dB

Ref 35 dBm “Att 30 dB SWI 5 ns 727564103 MHz

>

offet 7 (B OBW [4. 150641026 sz"
30 R o

-1@¢. 62 dBm
. 850044231 GHz
[TT OBW

WMMM 85033 61;1; uG:Iz e
Lio : . 4

I Kl [T1 oBw
.89 dBm
. 854483333 Gz

=

=

X 20 Terp
DL 15.1|dBm

=

)
[ —%H
4
o
3
=~

-t -

e o]

- 60

Center 1.8524 GHz 1 MHz/ Span 10 MHz

Date: 31.MNAY.2021 22:54:13

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, Middle channel

® * RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 0.07 dB
Ref 35 dBm ‘At 30 dB SWr 5 ns 4.708333333 Mz
affet 7 4B OBW |4. 166666667 lsz"
[~30 Ve kgt Tt

-11. 30 den|EN
877647436 GHz

=

20 Tenp [T [T1 OBW
D1 14.7|dBm 381 dém}
L 1o AN Ao ST i, 1.877914667 GHz
[ Y72 Tenp [2 [T1 ogw
i 4.29 dBm
1.882083333 G

! /

- 60

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 31.MAY. 2021 22:55:49
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, High channel

D2 -[11.3

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -1.43 dB
Ref 35 dBm Att 30 dB SW 5 ns 4.724358974 Mz
offet 7 (B OBW [4. 166664667 sz"
30 B s e
-11. 28 dBn
1.905244231 GHz
F20 Tenp [T [ T1 VI
D1 14.7|dBm 6 dea
Lo T T WL . 1. 905514667 GHz
4 T2 Tenp |2 [T1 OBW
// ‘K 08 dBm
Lo / \ 1.9096 Gz
- 10 fB \L

M"""“L‘”\N‘W\/ NMJ_,‘\W -

- 60

Center 1.9076 GHz 1 MHz/ Span 10 MHz

Date: 31.MAY. 2021 22:57:46

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, Low channel

® * RBW 100 kHz Delta 1 [T1 ]
* VBW 300 kHz -1.61 dB

Ref 37 dBm Att 30 dB SWI 5 ns 727564103 MHz

IS

offfet 7 4B OBW [4. 182693308 M-z
|20 Marker 1 [T1[]
-10. 66 dBn
1. 850044231 GHz
1 PP Tenp |1 [T1 CRwy
4-49 dBnf
D1 14.6|dBm v
T 850314667 Gz
1o et ok JasN M, B IS
Tf/ \J"‘TZ 79 dBm
/? \ﬂ 1.854499359 GHz
o
- 10

D2 -[11.4 ¢Bi 1

Y 3DB

- 60

Center 1.8524 GHz 1 MHz/ Span 10 MHz

Date: 31.MAY.2021 23:54:13
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, Middle channel

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -1.77 dB
Ref 37 dBm Att 30 dB SW 5 ns 4.727564103 Mz
offet 7 (B OBW [4. 182693308 Mz
3o Markgr 1 [T1|]
-1@. 58 dBn
1.877644231 GHz
Loo Tenp |1 [T1 CRWY
116 aea]
D1 14.1|dBm 18779064t CGHz
Lo oAt Aty pon, Mo I St b
Tf. Nr2 4.33 den

<
[ — -

. 882083333 GHz

3DB

oM,

W
k- 40
- 50
- 60

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 31.MAY. 2021 23:55:33

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, High channel

® “ RBW 100 kHz Delta 1 [T1 ]
* VBW 300 kHz -2.05 dB

Ref 37 dBm CAtt 30 dB SWI 5 ns 737179487 Mz

IS

Ofget 7 (B OBW [4. 182694308 sz"
30 Markgqr 1 [T1]]
-11.87 dBn
1. 905244231 GHz
20 Tenp {1 [T1 ORW
4. 03 dBn e
1.90551466 G
10 il Rl JTFITNY TN TN 70 WY S e, .

Tt[v M o ‘ ‘46 dBn

909699359 GHz

- D2 -12.8 fB 1
- 20 " ﬁﬂ 308

MY

—
]
N
=

- 60

Center 1.9076 GHz 1 MHz/ Span 10 MHz

Date: 31.MAY. 2021 23:57:01
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, Low channel

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -0.28 dB
Ref 32 dBm “AtLt 30 dB SWI' 5 s 4.762820513 Mz
30—efFfget 45 SBW—4—% TV

Markgr 1 [T1(]
-124. 94 den||ilM

20 T 850025000 Gz
1 PY Tenp |1 [T1 oBW
= Dl 13.5(dBm
AN AP {89 |

=y

[ T T2 850316667 GHz

Tenp [2 [T1 OBW
§.14 dBn

ko
/ 854499359 GHz

=

Center 1.8524 GHz 1 MHz/ Span 10 MHz

Date: 31.MNAY.2021 23:33:57

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, Middle channel

@ “ RBW 100 kHz Delta 1 [T1 ]
 VBW 300 kHz -2.59 dB
Ref 32 dBm “Att 30 dB SWF 5 s 4.762820513 Mz
o= svam——— r==vvmm ymen rowe|

Markgr 1 [T1(]
-11.36 dBn

=20 1. 8770 000 G1Z
1 PH
D1 13.8|dBm ool e L S OSWW dBn
7 T2 1. 877914667 G
2{ i Tenp |2 [T1 cBW
Lo .51 dBn
j \ 1. 882083333 Gz

D2 -f2. 2 BB ‘i
"

- e "
3DB

Center 1.88 Gz 1 MHz/ Span 10 Mz

Date: 31.MAY. 2021 23:32:19
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, High channel

® RBW 100 kHz Delta 1 [Tl ]
VBW 300 kHz -1.07 dB
Ref 32 dBm Att 30 dB SWF 5 ns 4.727564103 Mz
Fso—erde B r==Tvvm v v |
Markgr 1 [T1(]
-1Q. 84 dBm
20 179052744231 Gz
P4 DL 14.8|dBm Tenp |1 [T1 OBW
Lo [T S BTN W T { 45 amn]
W N2 1. 905514667 Gz
Tenp |2 [T1 OBW
ff K 4.39 den

=

=0
/ . 909694359 Gz

. 757 A B

Center 1.9076 GHz 1 MHz/ Span 10 MHz

Date: 31.MAY. 2021 23:30:36
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AWS Band (Part 27)
26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, Low channel

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -1.52 dB
Ref 30 dBm Att 30 dB SWF 5 s 4.743589744 Mtz
30 Offet 7 4B CBW |4. 160004000 Mz
Markgr 1 [T1]]
| 20 -9.30 den|M

D1 16.3(dBm 710044231 GHz

Sl WWM% Tenp |1 [T1 OBW

T e 4B

=

LWL

. 710329000 GHz
[T1 oW

o ST dBm
{ \l 71448(Q000 GHz
- D2 7 o

Y e

[
/
o
3

=y

—- 60

-70

Center 1.7124 GHz 1 MHz/ Span 10 MHz

Date: 11.JUL.2021 15:34:51

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, Middle channel

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -1.50 dB

Ref 30 dBm Att 30 dB SWI 5 ns 756410256 MHz

>

30 O f get 7 dB oW 160009000 MHz
Markgr 1 [T1(]

Loo -8.19 dBn
0231410 GHz

D1 16.9|dBm
"r\fwm\wv\w’\mdm,\‘\ Tenp |1 [T1 OBW

>

Lo 1 e e
LVL
1.73052Q000 GHz
Tenp |2 [T1 OBW
-0 7A OB
{ \ 1.73468(Q000 GHz
(L
D2 -P.1 dBm

- 20 ai
M/\\/ L\/\M 308

- 60

-70

Center 1.7326 GHz 1 MHz/ Span 10 MHz

Date: 11.JUL.2021 15:33:38
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26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, High channel

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -2.12 dB
Ref 30 dBm Att 30 dB SWI 5 ns 4.764871795 Mz
30 O f get 7 dB OBW (4. 160009000 MHz
Markgr 1 [T1(]
20 -9.67 dBn
1.75024Q385 GHz
D1 16.2|dBm
WWN’MM\I\NM\A/\V’\\’\ Tenp |1 [ T1 oBW
L1o 1 : 120 aeel
1. 750549000 GHz
Tenp |2 [T1 OBW
o 59—dB
! \l 1. 754709000 GHz
10 Do B
oy KA

F-20 ¥
] A f\/ \‘/\M//\ 308

- 60

-70

Center 1.7526 GHz 1 MHz/ Span 10 MHz

Date: 11.JUL.2021 15:32:17

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, Low channel

® “ RBW 100 kHz Delta 1 [T1 ]
“ VBW 300 kHz -0.89 dB

Ref 30 dBm “Att 30 dB SWI 5 ns 873974359 MHz

>

30 Offget 7 (B OBW [4. 180009000 M-z
Markgr 1 [T1(]

-9.97 dBn
710034051 GHz

- bi 15.2|dBm WWW’V\AM Tenp [T [T1 OBW

g4 15 4B,

[

=

[ T N2 - LVL
1.71032Q000 GHz
Jj \ Tenp [2 [T1 OBW
o aame =y
J \ 1.71450Q000 GHz
1

W "‘Vﬂwwf M WM«UW -

- 60

-70

Center 1.7124 GHz 1 MHz/ Span 10 MHz

Date: 11.JUL.2021 15:58:15
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26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, Middle channel

® * RBW 100 kHz Delta 1 [T1 ]
* VBW 300 kHz -1.17 dB
Ref 30 dBm “Att 30 dB SWr 5 ns 4. 750000000 Mz
30 Offget 7 4B OBW [4. 180004000 MHz
Markgr 1 [T1(]
20 -1¢.46 dBn
o1 155 |dB 1.730244231 GHz
1 PK] . m Te
onp [T [TL OBW
L WW\«WMMM M
TR N2 LVL
1. 730500000 GHz
Tenp [2 [ T1 OBW
o —55 BT
{ \ 1. 734680000 GHz
F-10 Dz =05 i
et iy
/"\FRW IURE T
308
k- 30
k- 40
k- 50
k- 60
-70
Center 1.7326 GHz 1 MHz/ Span 10 Mz

Date: 11.JUL.2021 15:59:23

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, High channel

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -0.29 dB

Ref 30 dBm “AtLt 30 dB SWI 5 s 807692308 Mz

IS

30 Ofget 7 dB OBW [4.200009000 Mz
Markgr 1 [T1(]
-10.80 den/|ilM

20
1.750244231 Gz
1 P DL 15 dBm

NV Temp [T [TT O§W

Lio JEihtl -
T T2 VL

1.75052Q000 GHz

Termp [2 [ T1 oBwW

=

ro g oS
! \‘ . 754720000 GHz
1
p=10 DZ -[[T d “\W\N
L. ALM W
W Y | I " V'V\"W\
3DB

- 60

-70

Center 1.7526 GHz 1 MHz/ Span 10 MHz

Date: 11.JUL.2021 16:01:13
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, Low channel

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 0.35 dB

Ref 30 dBm “AtLt 30 dB SWI' 5 s 775641026 Mz

IS

30 Ofget 7 dB OBW [4.180004000 Mz
Markgr 1 [T1(]

-10. 93 dBn
. 710044231 GHz

1 PY D1 15.4|dBm e LT G
MM
Lo s il .

T T2 LVL
. 71032000 GHz
Termp [2 [ T1 oBwW

ro —StdBm
] \ 71450Q000 GHz
1
=10 DZ - [[0- 6 fiB W
-20 mle M\A’M tha,
" ' W
W 308

=

=

=

=

-70

Center 1.7124 GHz 1 MHz/ Span 10 MHz

Date: 11.JUL.2021 15:49:37

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, Middle channel

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -1.24 dB

Ref 30 dBm ALt 30 dB SWI' 5 s 785256410 Mz

IS

30 Ofget 7 dB OBW [4. 180009000 Mz
Markgr 1 [T1(]

-10.87 dBn
730218590 GHz

1 PK] D1 15 dim Ter
T TTT CBW
Lo PP kne] hsernt e T te e

T T2 LVL
. 730500000 GHz

Tenp |2 [T1 OBW

F-10 D2 -1 dJ \‘l .
L0 .,mf‘/Mf | WWW“\ n
“ 'l “ vr’lﬂvw 3DB

=

-

=

- 60

-70

Center 1.7326 GHz 1 MHz/ Span 10 MHz

Date: 11.JUL.2021 15:47:53
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, High channel

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -1.04 dB

Ref 30 dBm Att 30 dB SWI 5 ns 761538462 MHz

>

30 Offget 7 (B OBW [4.200009000 M-z
Markgr 1 [T1(]

-10.73 dBn
750244231 GHz

M Tenp [1 [T1 OBW
d 20 ap

T2 LVL
. 750520000 GHz
Tenp [T1 oW

ST dBm
\‘ . 754720000 GHz

=

D1 15.5|dBm

B

N -

0

=

Hﬂ\\\{—t

20 W’“".’M “WVLWWM
308
- 30
- a0
- 50
- 60
-70
Center 1.7526 GHz 1 MHz/ Span 10 MHz

Date: 11.JUL.2021 15:46:20
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LTE Band 2:
. 99% Occupied 26 dB Emission
Ba('ﬁg‘z‘)"h Modulation Channel Bandwidth Bandwidth

(MHz) (MHz)

Low 1.110 1320

QPSK Middle 1.110 1320

5 High 1.104 1320
: Low 1.104 1314
16QAM Middle 1110 1326

High 1.098 1314

Low 2.700 2.940

QPSK Middle 2.700 2.952

X High 2.688 2.940
Low 2.688 2.976

16QAM Middle 2.688 2.952

High 2.688 2.952

Low 4.540 5.000

QPSK Middle 4520 5.040

High 4520 5.000

3 Low 4.540 5.040
16QAM Middle 4.540 5.040

High 4.540 5.040

Low 8.960 9.720

QPSK Middle 8.960 9.720

o High 8.960 9.800
Low 9.000 9.800

16QAM Middle 8.960 9.680

High 8.960 9.680

Low 13.560 14.940

QPSK Middle 13.560 14.880

s High 13.560 15.000
Low 13.500 14.700

16QAM Middle 13.500 14.880

High 13.560 14.820

Low 17.920 19.280

QPSK Middle 18.000 19.520

High 17.920 19.440

20 Low 18.000 19.200
16QAM Middle 18.080 19.520
High 17.920 19.440
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LTE Band 4:
. 99% Occupied 26 dB Emission
Ba('ﬁg‘z‘)"h Modulation Channel Bandwidth Bandwidth

(MHz) (MHz)

Low 1.104 1308

QPSK Middlc 1.104 1320

L High 1.104 1.290
: Low 1.110 1314
16QAM Middlc 1.104 1302

High 1.110 1332

Low 2.700 2.940

QPSK Middle 2.700 2.952

X High 2.688 2.952
Low 2.688 2.952

16QAM Middlc 2.688 2.964

High 2.688 2.952

Low 4.540 5.020

QPSK Middle 4520 5.060

. High 4.500 5.000
Low 4520 5.000

16QAM Middle 4.540 5.040

High 4540 5.060

Low 8.960 9.720

QPSK Middlc 8.960 9.680

o High 8.960 9.720
Low 8.960 9.680

16QAM Middle 8.960 9.600

High 8.960 9.680

Low 13.560 14.830

QPSK Middle 13.500 14.760

s High 13.560 14.940
Low 13.560 14.880
16QAM Middlc 13.500 14.830
High 13.560 14.940
Low 17.920 19.360
QPSK Middle 18.000 19.520
High 18.000 19.520
20 Low 17.920 19.360
16QAM Middle 17.920 19.440
High 18.080 19.440
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LTE Band 5:
. 99% Occupied 26 dB Emission
B*‘('R‘;E‘Z‘)"h Modulation Channel Bandwidth Bandwidth
(MHz) (MHz)
Low 1.104 1314
QPSK Middle 1.104 1326
High 1.104 1.296
14 Low 1.104 1302
16QAM Middle 1.104 1.290
High 1.098 1302
Low 2712 2.928
QPSK Middle 2.700 2.928
X High 2.700 2.976
Low 2.688 2.976
16QAM Middle 2.688 2.964
High 2.700 2.964
Low 4.540 5.060
QPSK Middle 4520 5.000
High 4520 5.040
3 Low 4520 5.100
16QAM Middle 4.540 5.000
High 4.540 5.040
Low 9.000 9.760
QPSK Middle 8.960 9.640
o High 8.960 9.720
Low 9.000 9.760
16QAM Middle 8.920 9.600
High 8.960 9.720
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LTE Band 7:
5 5 ——
B?Rgﬁiz()ith Modulation Channel 99B/;n(()l:vcilclllt)llled 26];1;2"11‘3::;115;11011
(MHz) (MHz)
Low 4.540 5.040
QPSK Middle 4.520 5.020
High 4.520 5.020
> Low 4.520 5.020
16QAM Middle 4.540 5.020
High 4.560 5.060
Low 8.960 9.760
QPSK Middle 8.960 9.760
High 8.960 9.760
10 Low 8.960 9.560
16QAM Middle 9.000 9.880
High 8.960 9.640
Low 13.440 14.880
QPSK Middle 13.560 14.880
High 13.560 14.940
P Low 13.440 14.820
16QAM Middle 13.560 14.880
High 13.620 14.820
Low 17.920 19.280
QPSK Middle 18.000 19.520
High 18.080 19.760
20 Low 17.840 19.280
16QAM Middle 18.080 19.440
High 18.080 19.440
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Report No.: SZXX1210513-17093E-RF-00A

LTE Band 12
. 99% Occupied 26 dB Emission
B*‘('R‘;E‘Z‘)"h Modulation Channel Bandwidth Bandwidth
(MHz) (MHz)
Low 1.104 1320
QPSK Middle 1110 1314
High 1.104 1.296
14 Low 1.110 1308
16QAM Middle 1.098 1284
High 1110 1314
Low 2.700 2.928
QPSK Middle 2.700 2.952
X High 2.688 2.964
Low 2.688 2.976
16QAM Middle 2.688 2.940
High 2.688 2.952
Low 4520 5.000
QPSK Middle 4520 5.060
High 4520 4.980
3 Low 4.500 4.980
16QAM Middle 4560 5.080
High 4.540 5.020
Low 8.960 9.720
QPSK Middle 8.960 9.680
o High 8.960 9.680
Low 8.920 9.760
16QAM Middle 9.000 9.720
High 8.960 9.720
LTE Band 13
. 99% Occupied 26 dB Emission
B*‘(ﬁﬁ;‘)“h Modulation Channel Bandwidth Bandwidth
(MHz) (MHz)
Low 4.540 5.060
QPSK Middle 4520 5.060
High 4520 5.020
5 Low 4500 5.000
16QAM Middle 4520 5.020
High 4.540 5.040
o QPSK Middle 8.960 9.800
16QAM Middle 8.960 9.640
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LTE Band 25
. 99% Occupied 26 dB Emission
Ba(;f[lg:)lth Modulation Channel B/aondwidl:h Bandwidth

(MHz) (MHz)

Low 1.110 1.314

QPSK Middle 1.116 1.350

High 1.104 1.308

14 Low 1.110 1.314
16QAM Middle 1.104 1.308

High 1.098 1.308

Low 2.700 2.952

QPSK Middle 2.712 2.940

3 High 2.700 2.952
Low 2.688 2.964

16QAM Middle 2.688 2.952

High 2.700 2.940

Low 4.540 5.060

QPSK Middle 4.520 5.040

5 High 4.520 4.980
Low 4.520 5.040

16QAM Middle 4.540 5.000

High 4.520 5.020

Low 9.000 9.760

QPSK Middle 8.960 9.800

10 High 8.960 9.640
Low 9.000 9.760

16QAM Middle 8.960 9.760

High 8.960 9.640

Low 13.620 14.880

QPSK Middle 13.620 14.820

5 High 13.560 14.940
Low 13.500 14.820
16QAM Middle 13.560 14.880
High 13.560 14.880
Low 17.840 19.360
QPSK Middle 18.080 19.520
High 17.920 19.440
20 Low 17.920 19.440
16QAM Middle 18.080 19.680
High 18.000 19.360
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LTE Band 26
. 99% Occupied 26 dB Emission
B*‘('R‘;E‘Z‘)"h Modulation Channel Bandwidth Bandwidth

(MHz) (MHz)

Low 1.104 1332

QPSK Middle 1.104 1.308

5 High 1.110 1320
: Low 1110 1320
16QAM Middle 1.104 1314

High 1.104 1338

Low 2.700 2.952

QPSK Middle 2.700 2.952

X High 2.700 2.976
Low 2.700 2.988

16QAM Middle 2.700 2.952

High 2.688 2.964

Low 4.520 5.020

QPSK Middle 4.540 5.000

High 4520 5.020

3 Low 4520 5.020
16QAM Middle 4520 5.040

High 4520 5.040

Low 8.960 9.800

QPSK Middle 8.920 9.640

0 High 8.960 9.760
Low 8.960 9.680

16QAM Middle 8.920 9.720

High 8.960 9.680

Low 13.560 14.820

QPSK Middle 13.500 14.760

s High 13.560 15.000
Low 13.560 14.820
16QAM Middle 13.500 14.760
High 13.560 14.880

The test plots of LTE bands please refer to the Appendix A.
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FCC §2.1051, §22.917(a), §24.238(a), §27.53, §90.691 - SPURIOUS
EMISSIONS AT ANTENNA TERMINALS

Applicable Standard

FCC §2.1051, §22.917(a) and §24.238(a) and §27.53 and §90.691

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate

attenuation. The resolution bandwidth of the spectrum analyzer was set at 1MHz. Sufficient scans were
taken to show any out of band emissions up to 10" harmonic.

EUT Splitter Signal Analyzer

|

CMW500/CMU200

Test Data

Environmental Conditions

Temperature: 27.8~29.1 °C
Relative Humidity: 49~57 %
ATM Pressure: 100.9~101.2 kPa

The testing was performed by Pedro Yun from 2021-05-31 to 2021-07-18.
EUT operation mode: Transmitting

Test result: Pass

Please refer to the following plots.
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Cellular Band (Part 22H)
Low Channel:

30 MHz - 1 GHz (GSM Mode)

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -38.38 dBn

Ref 37 dBm “Att 30 dB SWI 100 s 796. 314102564 Mz

offet 7 4B "
30

1 PK]
120
LvVL
10 7\
o
- 10
DL -13 ¢iBm
|50 3DB
" Fundamental test
1
vl 1

k4 ooy A I S YK TP I oA Y ey
- 50
- 60
Start 30 Mz 97 MHz/ Stop 1 G

Date: 31.MAY.2021 20:41:50

1 GHz - 10 GHz (GSM Mode)

® “RBW 1 Mz Marker 1 [T1 ]
*VBW 3 Mz -26.64 dBr
Ref 37 dBm CAtt 30 dB SWI 55 s 1. 649038462 GHz
offet 7 4B "
30
1 PK]
20
LvL
10
Y
—- 10

Dl -13 ¢Bm

|20 308

bt e SN A gh ot U e TLORT. PEY Y (TWN X TR SU A

Vo

Start 1 Gz 900 MHz/ Stop 10 GHz

Date: 31.MAY. 2021 20:45:34
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30 MHz - 1 GHz (WCDMA Mode)

® " RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -40.11 dBm

Ref 35 dBm Att 30 dB SWIr 100 ns 490. 128205128 MHz

ofdet 7 4B "

30

20

EE
T
I

—10:

D1 -13 ¢Bm

- 20 308

WP | RV Y RPN ST A YT CYTTEVC (WA FYPIRSVTS TV Y TR W VTR

—- 60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 31.MAY.2021 23:12:59

1 GHz - 20 GHz (WCDMA Mode)

@ “RBW 1 Mz Marker 1 [T1 ]
*VBW 3 MHz -36.43 dBm
Ref 35 dBm At 30 dB SWr 110 ns 18.112179487 Gz
ofget 7 ¢B "
30
1 PKigd)
LvL
10
=0
- 10

D1 -13 ¢Bm

L.20 308

YR i FPOUR SUNIPOTIN ETPL PP O TR AT L s o, MWW

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 31.MNAY. 2021 23:09:23

Fundamental test
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Middle Channel:
30 MHz — 1 GHz (GSM Mode)
® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -38.81 dBn
Ref 37 dBm “ALt 30 dB SWIr 100 ns 782. 323717949 MHz
offget 7 ¢B "
30
1 PK]
20
\ [RV]
10
o
- 10
D1 -13 Bm
.20 308
Lo Fundamental test
1
[ IpRres S ‘.ll‘llll ! Il 4 " " T &
- 50
- 60
Start 30 Mz 97 MHz/ Stop 1 Gz

Date: 31.MAY. 2021 20:43:15

1 GHz - 10 GHz (GSM Mode)

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 Mz -27.09 dBn
Ref 37 dBm Att 30 dB SWI 55 s 1. 663461538 GHz
ofdet 7 dB "
30
1 PH
20
[RY]
F10
fo:
f-10

D1 -13 ¢Bm

L2 308

Sual WNJ”AI\MM\”‘-'L RIPPIP TPy APPNTTIY RV EL A, M}Mu

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 31.MAY. 2021 20:45:12
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®

30 MHz - 1 GHz (WCDMA Mode)

RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -40.62 dBn
Ref 35 dBm “AtLt 30 dB SWI 100 ns 482. 355769231 Mz

!

LVL
.4

0

D1 -13 d¢Bm

Start 30 MHz 97 MHz/ Stop 1 Gz

© 31.MAY. 2021 23:11:58

1 GHz - 20 GHz (WCDMA Mode)

“RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -36.81 dBn
Ref 35 dBm “Att 30 dB SWF 110 ns 12. 479166667 GHz
Offget 7 (B "
30
20
LVL
10
o
10
DL -13 ¢Bm
[-20 308
- 30
il
PNRSTLE, o WIS bt sl MLMA.WMMWMM
- 50
- 60
Start 1 GHz 1.9 GHz/ Stop 20 GHz

© 31.MAY. 2021 23:08:43

L-30 Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

High Channel:
30 MHz — 1 GHz (GSM Mode)
® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -38.01 dBn
Ref 37 dBm “Att 30 dB SWI 100 ns 221. 153846154 Mz
ofdet 7 dB "
=
1 PK
20
[RV]
10
0
- 10
D1 -13 ¢Bm
L-20 DB
L. 30 Fundamental test
etk gl I i I A oA »‘,l“-Lw'ulLvl. k o
- 50
- 60
Start 30 MHz 97 MHz/ Stop 1 Gz
Date: 31.MAY. 2021 20:44:07
1 GHz - 10 GHz (GSM Mode)
® RBW 1 Mz Marker 1 [T1 ]
VBW 3 Mtz -25.17 dBn
Ref 37 dBm Att 30 dB SWI 55 ns 1. 692307692 GHz
ofdet 7 dB "
=
oo
LWL
10
0
- 10
DL -13 ¢iBm
L2 3DB
1
- 30
sty ww»L‘W"’m Al A bbb Ao P Al g gt P ekt A
k- 50
- 60
Start 1 Gz 900 MHz/ Stop 10 Gz

Date: 31.MAY. 2021 20:44:39
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

30 MHz - 1 GHz (WCDMA Mode)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -40. 38 dBn
Ref 35 dBm “ALt 30 dB SWI 100 ns 446. 602564103 Mz
offet 7 4B "
=30
1 PKEgFd
LvL
~10
=0
- 10
DL -13 Bm
- 20
- 30

Rl ot s o e v Al e e oid s  Fundamental test

- 60

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 31.MAY. 2021 23:10:43

1 GHz - 20 GHz (WCDMA Mode)

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 Mz -37.25 dBn
Ref 35 dBm Att 30 dB SWI 110 ns 11. 870192308 GHz
ofdet 7 dB "
30
X 20
[RY]
k10
o
- 10

D1 -13 d¢dBm

3DB

mf.mw?“"l PYRVINEN | TV BT FOPOR ..L LA sl et Mty At M| As

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 31.MAY. 2021 23:08:26
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

PCS Band (Part 24E)
Low Channel:

30 MHz - 1 GHz (GSM Mode)

® * RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -37.32 dBn
Ref 37 dBm “Att 30 dB SWI 100 ms 92.179487179 Mz
offet 7 dB "
30
1 PKj
20
LVL
10
Y
- 10

v
A.mﬂ..m]l Lk nd Ll ") Jagh sl gl bt AWl 2 st s A i o estob o

[~- 60

Start 30 Mz 97 MHz/ Stop 1 GHz

Date: 31.MAY.2021 21:40:13

1 GHz -2 GHz (GSM Mode)

@ “RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -37.31 dBn
Ref 37 dBm ‘At 30 dB SWF 2.5 ns 1.873397436 Gz
offet 7 4B "
30
1 PK
20
AN LV
10
0
L1 Fundamental test
D1 -13 ¢Bm
L.20 308
- 30
1
v
nd Ao PO W ORERE T NPV COTRIRRTTIN A0 R (T TR TGP PRI ALY Fr Py
el -
- 50
- 60
Start 1 Gz 100 MHz/ Stop 2 Gz

Date: 31.MAY. 2021 21:43:14
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

2 GHz - 20 GHz (GSM Mode)

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -37.04 dBm
Ref 37 dBm “Att 30 dB SWr 105 ns 9.730769231 GHz
offet 7 4B "
30
1 P
0
VL
k10
o
- 10
D1 -13 ¢Bm
L2 308
k- 30
1
M\ﬁ.um Pt sl A, Ao MANA Y nwwmwww
F--50
F-- 60
Start 2 GHz 1.8 GHz/ Stop 20 Gz
Date: 31. MAY.2021 21:43:40
30 MHz — 1 GHz (WCDMA Mode)
® “ RBW 100 kHz Marker 1 [T1 ]
“* VBW 300 kHz -40.40 dBn
Ref 35 dBm “Att 30 dB SWI 100 ms 891. 185897436 MHz
offet 7 4B "
30
[20
LVL
10
o
- 10
D1 -13 ¢Bm
[-20 308
k- 30
1
k.40 v
T PN FVRIPTIEVN BN TPV [ NV VR I WYY ST BTSRRI P T VY OF TR V7% I VYT T T)
F--50
F-- 60
Start 30 MHz 97 MHz/ Stop 1 Gz
Date: 31.MNAY.2021 23:01:22
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1 GHz - 20 GHz (WCDMA Mode)

® RBW 1 Mz Marker 1 [T1 ]
VBW 3 Miz -37.76 dBn
Ref 35 dBm “Att 30 dB SWI 110 ns 3.588141026 GHz
offet 7 4B "
30
1 PKg¥iY

LVL

D1 -13 d¢Bm

Fundamental test

Mm"”‘”“n ool il AN AN AN A st AR APAA N A Attt

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 31.MAY. 2021 23:02:59
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

Middle Channel:

®

=
T

B

30 MHz — 1 GHz (GSM Mode)

“ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -38.31 dBn
Ref 37 dBm “Att 30 dB SWI 100 ns 640. 913461538 MHz
offet 7 B "
30
20
LVL
10
0
- 10
D1 -13 d¢Bm
.20 308
- 30
1
Bkttt |k At § m Jrd Yt YR W AN in I " A SR
kijck i o Mol 7 oy ) Lo~ Savy eV
- 50
- 60
Start 30 MHz 97 MHz/ Stop 1 Gz
© 31.MAY. 2021 21:40:43
1 GHz -2 GHz (GSM Mode)
RBW 1 Miz Marker 1 [T1 ]
VBW 3 MHz -38.38 dBmr
Ref 37 dBm “ALt 30 dB SWIr 2.5 ns 1.282051282 GHz
offet 7 {8 "
=30
20
‘\ LVL
10
-0
- 10
D1 -13 d¢Bm
k- 20 308
- 30
I ,J
IPRE IR X NP Y} Y RET A Y T ALy, e g N ynda bl
My 4O il o oot S o ) Laaa ~ e
- 50
- 60
Start 1 Gz 100 MHz/ Stop 2 Gz

o 31.MAY. 2021 21:42:23

Fundamental test
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2 GHz - 20 GHz (GSM Mode)

® RBW 1 Mz Marker 1 [T1 ]
VBW 3 MHz -36.44 dBn

Ref 37 dBm “ALt 30 dB SWI 105 ns 3.528846154 Gz

ofdet 7 dB "

LVL

0

D1 -13 ¢Bm

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 31.MNAY. 2021 21:44:12

30 MHz - 1 GHz (WCDMA Mode)

® “ RBW 100 kHz Marker 1 [T1 ]
“* VBW 300 kHz -39.76 dBm
Ref 35 dBm “Att 30 dB SWI 100 ms 410. 849358974 Mz
ofdet 7 dB "
=30
[20
LVL
10
0
- 10
D1 -13 ¢Bm
[-20 308
- 30
1
vl
- 40
VR TRV FETFAPRP B VTR P PRI | PPRIW.Y VTN SRR P I PN TR RO RO W W P N PR WY
- 50
- 60
Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 31.MNAY.2021 23:01:48
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1 GHz - 20 GHz (WCDMA Mode)

® RBW 1 Mz Marker 1 [T1 ]
VBW 3 Miz -37.78 dBn
Ref 35 dBm “Att 30 dB SWI 110 ns 3.557692308 GHz
offet 7 4B "
30
1 PKg¥iY

LVL

D1 -13 d¢Bm

-2 DE
Fundamental test
-3
1

gL Mv .,...A'vvh ot oot A ien A o, PRI O ITAT WA SRR N ey
- 50
- 60
Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 31.MNAY. 2021 23:04:37
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High Channel:
30 MHz - 1 GHz (GSM Mode)

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -38.60 dBn
Ref 37 dBm “Att 30 dB SWI 100 ns 992. 227564103 Mz
ofdet 7 dB "
30
1 PK]
20
[RV]
10
0
- 10
D1 -13 ¢Bm
L-20 308
- 30
1
La: ik 4 A " al g " 1l M
La WPV Rt 7 L'l AN L LA o R TSAYLF g’
- 50
- 60
Start 30 MHz 97 MHz/ Stop 1 Gz
Date: 31.MAY. 2021 21:39:02
1 GHz -2 GHz (GSM Mode)
® RBW 1 Mz Marker 1 [T1 ]
VBW 3 Mz -37.75 dBm
Ref 37 dBm “Att 30 dB SWI 2.5 ns 1.782051282 GHz
ofdet 7 dB "
=30
Loo
LWL
10
=0
- 10
o 13 dom Fundamental test
L2 3DB
- 30
1
Lido. o MR RSP VPN ITY Wi g A el Q.,J T WAV TV
- 50
- 60
Start 1 Gz 100 MHz/ Stop 2 Gz

Date: 31.MAY. 2021 21:41:26

FCC Part 27, FCC Part 22H/24E Page 85 of 128




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

2 GHz -20 GHz (GSM Mode)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36. 65 dBn
Ref 37 dBm "Att 30 dB SWI 105 ns 17.576923077 GHz
offet 7 B "
30
20
LvL
10
0
- 10
D1 -13 ¢Bm
- 20 3DB
- 30
1
a8 T TR YA .M“WM@MMMW
- 50
- 60
Start 2 Gz 1.8 GHz/ Stop 20 GHz

© 31.MAY. 2021  21:44:40

30 MHz - 1 GHz (WCDMA Mode)

“ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -40.78 dBn
Ref 35 dBm " ALt 30 dB SWI 100 ns 515. 000000000 MHz

ofdet 7 dB "

LVL

0

D1 -13 ¢Bm

3DB

[RSTTZEY PR ISTV AW VEYYN PP O PRI TRV PN FEPPY YRy FRT A f

- 60

Start 30 MHz 97 MHz/ Stop 1 Gz

© 31.MAY. 2021 23:02:16
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1 GHz - 20 GHz (WCDMA Mode)

® “RBW 1 Mz Marker 1 [T1 ]
“ VBW 3 Mz -34.93 dBn
Ref 35 dBm “Att 30 dB SWF 110 ns 1. 974358974 Gz
ofdet 7 dB "
=30
X 20

D1 -13 ¢Bm
[ 308
Fundamental test

- sof-

b AL Lttt e Mrtl A N A A A AN A M e A PA AN

I-- 50

I-- 60

Start 1 Gz 1.9 GHz/ Stop 20 GHz

Date: 31.MAY. 2021 23:05:58
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AWS Band (Part 27)
Low Channel:
30 MHz - 1 GHz (WCDMA Mode)

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -44.74 dBn

Ref 30 dBm " ALt 30 dB SWI 100 ns 237.580000000 MHz

30 O fget 7 dB

=
T

!
T
s
o

0

D1 -13 ¢Bm

3DB

k- 40

- 50

- 60

-70

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 11.JUL.2021 15:40:45

1 GHz - 20 GHz (WCDMA Mode)

® “RBW 1 Mz Marker 1 [T1 ]
VBW 3 Mz -38.13 dBm
Ref 30 dBm Att 30 dB SWI 110 ns 3.541371795 GHz
30 Offget 7 dB
20,
1 PK]
10
LvL
o
-1
D1 -13 ¢Bm
DB
1
Fundamental test
L A o I gl P, A Iy oy A A
A WA
- 50
- 60
-70
Start 1 Gz 1.9 GHz/ Stop 20 Gz

Date: 11.JUL.2021 15:42:17
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Middle Channel
30 MHz — 1 GHz (WCDMA Mode)
® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -44.52 dBn
Ref 30 dBm CALt 30 dB SWI 100 ns 142. 520000000 MHz
30 Off get 7 B
L2o
1 PK]
el S0 LVt
=0
F-10

D1 -13 ¢Bm

3DB

k- 40

- 50

- 60

-70

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 11.JUL.2021 15:41:12

1 GHz - 20 GHz (WCDMA Mode)

® RBW 1 Mz Marker 1 [T1 ]
VBW 3 MHz -37.18 dBn

Ref 30 dBm “ALt 30 dB SWIr 110 ns 3.480474359 Gz

30 O fget 7 4B

=y
3

!
T
Iy
o

D1 -13 ¢Bm

3DB

Fundamental test

T

e

-70

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 11.JUL.2021 15:42:57
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High Channel:
30 MHz - 1 GHz (WCDMA Mode)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -44.57 dBn

Ref 30 dBm Att 30 dB SWIr 100 ns 542. 160000000 MHz

30 O f get 7 dB

=y
3

B

0

D1 -13 ¢Bm

3DB

k- 40

- 50

-70

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 11.JUL.2021 15:41:28

1 GHz - 20 GHz (WCDMA Mode)

@ “RBW 1 Mz Marker 1 [T1 ]

*VBW 3 MHz -36.09 dBn
Ref 30 dBm At 30 dB SWF 110 ns 3.510923077 GHz
30 Off get 7 dB
koo

1 P
L
10 LvL
0
-1
D1 -13 ¢Bm
3DB
1
Fundamental test mi N sl

b Al - ” A 4 MnfothtinCl PENY
A | VRPYTIV g o v VL WAL T Yt
- 50
- 60
-70
Start 1 Gz 1.9 G/ Stop 20 GHz

Date: 11.JUL.2021 15:43:28

The test plots of LTE band please refer to the Appendix B
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

FCC § 2.1053, § 22.917 (a),§ 24.238 (a), §27.53, §90.691-SPURIOUS
RADIATED EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53 and §90.691.

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal
axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 27~29.3 °C
Relative Humidity: 50~59 %
ATM Pressure: 101.0~101.1 kPa

Thetesting was performed by Zero Yan 2021-05-29 for below 1GHz and Bruce Lin on 2021-06-03
for above 1GHz

EUT operation mode: Transmitting
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

30 MHz ~ 10 GHz:

Cellular Band
Frequency Receiyer Turntable Rx Antenna Slél;sl:::zuteintenna Absolute FCC Part 22H
Oy |Yat | pnde | et | por | Lol | oy | A | 45| Lok | g

(dB) | (dBd/dBi)

GSM Mode

Low channel
962.3 30.77 351 1.2 H -65.7 1.36 0.0 -67.06 -13 54.06
962.3 32.06 253 2.0 \Y% -62.0 1.36 0.0 -63.36 -13 50.36
1648.4 62.14 285 2.5 H -45.9 1.40 8.70 -38.60 -13 25.60
1648.4 59.38 328 2.1 \Y% -48.5 1.40 8.70 -41.20 -13 28.20
2472.6 63.24 201 1.8 H -40.1 2.60 10.20 -32.50 -13 19.50
2472.6 60.24 199 23 A% -42.5 2.60 10.20 -34.90 -13 21.90
3296.8 44.12 202 2.1 H -56.8 1.50 11.70 -46.60 -13 33.60
3296.8 43.96 32 1.4 \Y% -57.0 1.50 11.70 -46.80 -13 33.80

Middle channel
960.6 30.75 167 2.2 H -65.8 1.36 0.0 -67.16 -13 54.16
960.6 32.12 248 1.3 \Y% -61.9 1.36 0.0 -63.26 -13 50.26
1673.2 63.14 1 1.7 H -43.2 1.30 8.90 -35.60 -13 22.60
1673.2 60.24 128 2.0 v -45.5 1.30 8.90 -37.90 -13 24.90
2509.8 61.33 238 2.2 H -42.0 2.60 10.20 -34.40 -13 21.40
2509.8 60.25 213 1.0 \Y% -42.5 2.60 10.20 -34.90 -13 21.90
3346.4 44.12 272 1.7 H -56.8 1.50 11.70 -46.60 -13 33.60
3346.4 43.96 95 1.6 A% -57.0 1.50 11.70 -46.80 -13 33.80

High channel
961.8 30.71 104 2.0 H -65.8 1.36 0.0 -67.16 -13 54.16
961.8 32.11 282 2.5 \Y% -61.9 1.36 0.0 -63.26 -13 50.26
1697.6 61.58 339 1.5 H -44.8 1.30 8.90 -37.20 -13 24.20
1697.6 59.68 262 2.4 A% -46.1 1.30 8.90 -38.50 -13 25.50
2546.4 58.69 166 1.3 H -44.7 2.60 10.20 -37.10 -13 24.10
2546.4 57.68 74 2.3 \Y% -45.1 2.60 10.20 -37.50 -13 24.50
3395.2 44.35 214 23 H -56.9 1.40 11.80 -46.50 -13 33.50
3395.2 44.18 159 2.1 A% -56.9 1.40 11.80 -46.50 -13 33.50
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

. Rx Antenna Substituted FCC Part 22H
Frequency RRZZE;: i Tlf::t?: N . Cable | Antenna Azi(:};te - .
MHD | GBuvy | Degree | e | (i) | @y | LosS | Gain | @Bm) | o | iy
(dB) | (dBd/dBi)
WCDMA Mode
Low channel
956.3 30.53 200 2.0 H -66.0 1.36 0.0 -67.36 -13 54.36
956.3 32.09 126 22 A% -62.0 1.36 0.0 -63.36 -13 50.36
1652.80 43.66 218 1.3 H -62.7 1.30 8.90 -55.10 -13 42.10
1652.80 43.58 356 1.4 v -62.2 1.30 8.90 -54.60 -13 41.60
2479.20 48.34 206 2.0 H -55.0 2.60 10.20 -47.40 -13 34.40
2479.20 45.21 86 1.3 v -57.5 2.60 10.20 -49.90 -13 36.90
3305.60 44.34 357 2.5 H -56.6 1.50 11.70 -46.40 -13 33.40
3305.60 44.27 218 2.4 A% -56.7 1.50 11.70 -46.50 -13 33.50
Middle channel
958.6 30.59 330 2.1 H -65.9 1.36 0.0 -67.26 -13 54.26
958.6 32.06 230 2.1 v -62.0 1.36 0.0 -63.36 -13 50.36
1673.20 44.15 10 1.9 H -62.2 1.30 8.90 -54.60 -13 41.60
1673.20 43.76 303 2.0 v -62.0 1.30 8.90 -54.40 -13 41.40
2509.80 45.12 61 1.0 H -58.2 2.60 10.20 -50.60 -13 37.60
2509.80 44.37 54 1.6 v -58.4 2.60 10.20 -50.80 -13 37.80
3346.40 43.68 253 2.4 H -57.2 1.50 11.70 -47.00 -13 34.00
3346.40 44.24 268 22 v -56.7 1.50 11.70 -46.50 -13 33.50
High channel
960.8 30.57 8 1.9 H -65.9 1.36 0.0 -67.26 -13 54.26
960.8 32.12 318 2.4 v -61.9 1.36 0.0 -63.26 -13 50.26
1693.20 43.61 326 2.0 H -62.7 1.30 8.90 -55.10 -13 42.10
1693.20 43.57 255 22 v -62.2 1.30 8.90 -54.60 -13 41.60
2539.80 44.64 245 2.0 H -58.7 2.60 10.20 -51.10 -13 38.10
2539.80 44.16 96 1.4 v -58.6 2.60 10.20 -51.00 -13 38.00
3386.40 44.67 175 22 H -56.6 1.40 11.80 -46.20 -13 33.20
3386.40 44.39 108 1.3 A% -56.7 1.40 11.80 -46.30 -13 33.30
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30 MHz ~ 20 GHz:

PCS Band
Frequency Receiyer Turntable Rx Antenna Slél;sl:::uteintenna Absolute FCC Part 248
(MHz) Rggdmg Sngle Height | Polar | Level | "0 . Iagvel Limit | Margin
(dBpv) egree (m) | (H/V) | (dBm) (dB) | (dBd/dBi) (dBm) | (@Bm)| (dB)
GSM Mode
Low channel
962.1 30.67 241 2.3 H -65.8 1.36 0.0 -67.16 -13 54.16
962.1 32.07 106 1.7 \% -62.0 1.36 0.0 -63.36 -13 50.36
3700.4 45.76 179 2.0 H -56.0 1.60 11.90 -45.70 -13 32.70
3700.4 44.61 136 1.2 \% -56.6 1.60 11.90 -46.30 -13 33.30
Middle channel
963.2 30.69 224 1.5 H -65.8 1.36 0.0 -67.16 -13 54.16
963.2 32.02 233 2.2 \% -62.0 1.36 0.0 -63.36 -13 50.36
3760.0 45.35 276 1.1 H -56.7 1.50 11.80 -46.40 -13 33.40
3760.0 44.86 42 2.2 A% -56.7 1.50 11.80 -46.40 -13 33.40
High channel
960.5 30.75 27 1.8 H -65.8 1.36 0.0 -67.16 -13 54.16
960.5 32.05 342 2.4 \% -62.0 1.36 0.0 -63.36 -13 50.36
3819.6 44.96 6 1.2 H -57.1 1.50 11.80 -46.80 -13 33.80
3819.6 44.54 276 1.1 \% -57.0 1.50 11.80 -46.70 -13 33.70
WCDMA Mode
Low channel
956.8 30.58 227 1.1 H -65.9 1.36 0.0 -67.26 -13 54.26
956.8 32.07 310 1.6 A% -62.0 1.36 0.0 -63.36 -13 50.36
3704.80 44.33 194 2.0 H -57.5 1.60 11.90 -47.20 -13 34.20
3704.80 43.64 292 1.1 VvV -57.6 1.60 11.90 -47.30 -13 34.30
Middle channel
954.7 30.51 271 2.2 H -66.0 1.36 0.0 -67.36 -13 54.36
954.7 32.11 101 2.2 VvV -61.9 1.36 0.0 -63.26 -13 50.26
3760.00 44.26 294 2.2 H -57.8 1.50 11.80 -47.50 -13 34.50
3760.00 43.83 349 1.0 \% -57.8 1.50 11.80 -47.50 -13 34.50
High channel
961.2 30.55 243 2.3 H -66.0 1.36 0.0 -67.36 -13 54.36
961.2 32.14 335 2.4 A% -61.9 1.36 0.0 -63.26 -13 50.26
3815.20 44.78 74 2.5 H -57.3 1.50 11.80 -47.00 -13 34.00
3815.20 44.02 49 1.0 A% -57.6 1.50 11.80 -47.30 -13 34.30

FCC Part 27, FCC Part 22H/24E

Page 94 of 128




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

30 MHz ~ 20 GHz:

AWS Band

Frequency Receiyer Turntable Rx Antenna Slél;sl:::zuteintenna Absolute FCC Part 27
(MHz) l(‘g;ﬁ‘\']‘;e’ I;&eng%leee Height | Polar | Level | * Gain (Ia%VI:’ll) Limit | Margin
(m) | (H/V) | (dBm) (dB) | (dBd/dBi) (dBm) | (dB)
WCDMA Mode

Low channel
952.6 30.85 330 1.8 H -65.7 1.36 0.0 -67.06 -13 54.06
952.6 32.37 5 1.3 A% -61.7 1.36 0.0 -63.06 -13 50.06
3424.80 45.02 327 1.0 H -55.8 1.40 11.80 -45.40 -13 32.40
3424.80 44.66 175 22 \Y% -55.9 1.40 11.80 -45.50 -13 32.50
5137.20 44.37 162 24 H -55.6 1.60 12.10 -45.10 -13 32.10
5137.20 45.75 149 2.3 v -54.3 1.60 12.10 -43.80 -13 30.80

Middle channel

953.2 31.08 12 1.4 H -65.4 1.36 0.0 -66.76 -13 53.76
953.2 32.96 35 2.3 v -61.1 1.36 0.0 -62.46 -13 49.46
3465.20 44.85 231 1.8 H -55.9 1.50 12.00 -45.40 -13 32.40
3465.20 45.11 352 1.4 \Y% -56.4 1.50 12.00 -45.90 -13 32.90
5197.80 4411 144 1.9 H -56.0 1.60 12.10 -45.50 -13 32.50
5197.80 46.31 295 2.3 v -53.3 1.60 12.10 -42.80 -13 29.80

High channel
954.9 30.99 174 1.3 H -65.5 1.36 0.0 -66.86 -13 53.86
954.9 32.88 181 1.0 \Y% -61.2 1.36 0.0 -62.56 -13 49.56
3505.20 44.10 109 1.6 H -56.6 1.50 12.00 -46.10 -13 33.10
3505.20 44.94 146 2.3 v -56.6 1.50 12.00 -46.10 -13 33.10
5257.80 4391 42 1.1 H -55.8 1.60 12.20 -45.20 -13 32.20
5257.80 46.28 281 2.5 \Y% -52.9 1.60 12.20 -42.30 -13 29.30
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

LTE Band: (Pre-scan with all the bandwidth, and worst case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cabl A AL Limit | Margin
(MH2) Reading Angle Height | Polar | Level Li)sse l(l;t;?nna (E‘];V;l) (dBm) (dB)
(dBpVv) Degree (m) (H/V) | (dBm) (dB) (dBd/dBi)
Band 2
Test frequency range: 30 MHz ~ 20 GHz

1.4MHz, Low channel
961.6 30.72 193 2.2 H -65.8 1.36 0.0 -67.16 -13 54.16
961.6 32.03 155 1.5 \Y -62.0 1.36 0.0 -63.36 -13 50.36
3701.40 45.56 280 1.7 H -56.2 1.60 11.90 -45.90 -13 32.90
3701.40 44.87 227 1.8 \Y -56.4 1.60 11.90 -46.10 -13 33.10

1.4MHz, Middle channel

961.3 30.66 322 1.9 H -65.8 1.36 0.0 -67.16 -13 54.16
961.3 32.01 148 2.4 \Y -62.0 1.36 0.0 -63.36 -13 50.36
3760.00 4491 120 1.9 H -57.1 1.50 11.80 -46.80 -13 33.80
3760.00 44.69 167 1.3 \Y -56.9 1.50 11.80 -46.60 -13 33.60

1.4MHz, High channel
959.6 30.62 95 2.1 H -65.9 1.36 0.0 -67.26 -13 54.26
959.6 32.13 352 1.4 \Y -61.9 1.36 0.0 -63.26 -13 50.26
3818.60 43.69 156 1.0 H -58.4 1.50 11.80 -48.10 -13 35.10
3818.60 43.55 148 1.9 \Y -58.0 1.50 11.80 -47.70 -13 34.70

Band 4
Test frequency range:30 MHz ~ 20 GHz

1.4MHz, Low channel
963.1 30.65 108 1.6 H -65.9 1.36 0.0 -67.26 -13 54.26
963.1 32.07 49 1.0 \Y -62.0 1.36 0.0 -63.36 -13 50.36
3421.40 47.88 39 1.6 H -52.9 1.40 11.80 -42.50 -13 29.50
3421.40 46.06 136 1.8 \Y -54.5 1.40 11.80 -44.10 -13 31.10

1.4MHz, Middle channel

958.6 30.64 326 1.1 H -65.9 1.36 0.0 -67.26 -13 54.26
958.6 32.05 267 1.6 \Y -62.0 1.36 0.0 -63.36 -13 50.36
3465.00 47.68 59 1.4 H -53.1 1.50 12.00 -42.60 -13 29.60
3465.00 45.96 112 2.0 \Y -55.5 1.50 12.00 -45.00 -13 32.00

1.4MHz, High channel
959.7 30.68 63 2.0 H -65.8 1.36 0.0 -67.16 -13 54.16
959.7 32.14 89 1.8 \Y -61.9 1.36 0.0 -63.26 -13 50.26
3465.00 48.15 255 1.8 H -52.6 1.50 12.00 -42.10 -13 29.10
3465.00 47.22 70 2.0 \Y -54.3 1.50 12.00 -43.80 -13 30.80
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable | Antenna Absolute |y o ooit Margin
(MHz) Reading Angle Height | Polar | Level Loss Gain Level (dBm) (dB)
(dBpV) | Degree (m) | (H/V)| (dBm) @B) | (dBd/dBi) (dBm)
Band 5
Test frequency range:30 MHz ~ 10 GHz

1.4MHz, Low channel
956.8 30.73 210 1.8 H -65.8 1.36 0.0 -67.16 -13 54.16
956.8 32.09 317 1.4 \ -62.0 1.36 0.0 -63.36 -13 50.36
1649.40 43.15 316 1.3 H -64.9 1.40 8.70 -57.60 -13 44.60
1649.40 43.11 333 1.0 \ -64.7 1.40 8.70 -57.40 -13 44.40
2474.10 45.54 69 1.2 H -57.8 2.60 10.20 -50.20 -13 37.20
2474.10 44.25 329 1.4 \Y -58.5 2.60 10.20 -50.90 -13 37.90
3298.80 43.56 294 2.2 H -57.3 1.50 11.70 -47.10 -13 34.10
3298.80 43.39 248 2.3 \Y -57.5 1.50 11.70 -47.30 -13 34.30

1.4MHz, Middle channel

964.7 30.71 63 2.2 H -65.8 1.36 0.0 -67.16 -13 54.16
964.7 32.11 5 1.8 \ -61.9 1.36 0.0 -63.26 -13 50.26
1673.00 45.09 327 2.3 H -61.2 1.30 8.90 -53.60 -13 40.60
1673.00 44.78 277 2.2 \Y -61.0 1.30 8.90 -53.40 -13 40.40
2509.50 44.68 360 1.7 H -58.7 2.60 10.20 -51.10 -13 38.10
2509.50 44.16 177 1.8 \ -58.6 2.60 10.20 -51.00 -13 38.00
3346.00 43.93 32 1.8 H -57.0 1.50 11.70 -46.80 -13 33.80
3346.00 43.53 344 1.7 \ -57.4 1.50 11.70 -47.20 -13 34.20

1.4MHz, High channel
961.2 30.64 215 1.7 H -65.9 1.36 0.0 -67.26 -13 54.26
961.2 32.15 341 2.1 \Y -61.9 1.36 0.0 -63.26 -13 50.26
1696.60 46.11 125 1.6 H -60.2 1.30 8.90 -52.60 -13 39.60
1696.60 45.76 185 1.4 \Y -60.0 1.30 8.90 -52.40 -13 39.40
2544.90 44.68 224 2.2 H -58.7 2.60 10.20 -51.10 -13 38.10
2544.90 44.17 244 1.5 \Y -58.6 2.60 10.20 -51.00 -13 38.00
3393.20 44.25 145 1.4 H -57.0 1.40 11.80 -46.60 -13 33.60
3393.20 43.69 163 1.0 \Y -57.4 1.40 11.80 -47.00 -13 34.00

Band 7
Test frequency range: 30 MHz ~ 26.5 GHz
SMHz, Low channel

957.3 30.66 271 1.3 H -65.8 1.36 0.0 -67.16 -25 42.16
957.3 32.12 232 2.0 \Y -61.9 1.36 0.0 -63.26 -25 38.26
5005.00 45.15 156 1.4 H -55.4 1.70 12.00 -45.10 -25 20.10
5005.00 44.75 16 1.4 \Y -55.3 1.70 12.00 -45.00 -25 20.00

5MHz, Middle channel
957.6 30.62 59 1.5 H -65.9 1.36 0.0 -67.26 -25 42.26
951.6 32.05 347 2.0 \Y -62.0 1.36 0.0 -63.36 -25 38.36
5070.00 44.86 357 1.6 H -55.1 1.60 12.10 -44.60 -25 19.60
5070.00 44.57 297 1.9 \ -55.4 1.60 12.10 -44.90 -25 19.90

5MHz, High channel

966.8 30.69 86 1.8 H -65.8 1.36 0.0 -67.16 -25 42.16
966.8 32.02 32 2.2 \ -62.0 1.36 0.0 -63.36 -25 38.36
5135.00 46.35 206 1.2 H -53.7 1.60 12.10 -43.20 -25 18.20
5135.00 46.02 314 1.2 \Y -54.0 1.60 12.10 -43.50 -25 18.50
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

Frequency | Receiver | Turntable Rx Antenna Substituted
Cabl A AT Limit | Margin
(MHz) Reading Angle Height | Polar | Level Ltsse l(l;tz?nna (E;V;l) (dBm) (dB)
(dBpv) Degree (m) (H/V) | (dBm) (dB) (dBd/dBi)
Band 12
Test frequency range: 30 MHz ~10 GHz
1.4MHz, Low channel
962.5 30.73 301 1.2 H -65.8 1.36 0.0 -67.16 -13 54.16
962.5 32.04 89 2.5 \Y -62.0 1.36 0.0 -63.36 -13 50.36
1399.40 57.93 134 1.3 H -50.2 1.60 7.90 -43.90 -13 30.90
1399.40 54.83 161 1.6 \Y -53.6 1.60 7.90 -47.30 -13 34.30
2099.10 47.86 15 1.2 H -53.3 1.30 9.70 -44.90 -13 31.90
2099.10 47.35 203 2.2 \ -54.6 1.30 9.70 -46.20 -13 33.20
2798.80 45.92 231 1.4 H -58.0 1.80 10.50 -49.30 -13 36.30
2798.80 45.12 21 1.1 \Y -58.5 1.80 10.50 -49.80 -13 36.80
1.4MHz, Middle channel
961.7 30.71 308 2.2 H -65.8 1.36 0.0 -67.16 -13 54.16
961.7 32.01 142 2.0 \ -62.0 1.36 0.0 -63.36 -13 50.36
1415.00 56.57 41 1.7 H -51.6 1.60 7.90 -45.30 -13 32.30
1415.00 54.25 248 1.5 \Y -54.2 1.60 7.90 -47.90 -13 34.90
2122.50 46.15 142 1.8 H -55.0 1.30 9.70 -46.60 -13 33.60
2122.50 45.87 54 1.3 \Y -56.1 1.30 9.70 -47.70 -13 34.70
2830.00 44.36 189 2.0 H -59.6 1.80 10.50 -50.90 -13 37.90
2830.00 44.25 131 1.2 \Y -59.4 1.80 10.50 -50.70 -13 37.70
1.4MHz, High channel
963.6 30.67 345 1.8 H -65.8 1.36 0.0 -67.16 -13 54.16
963.6 32.03 280 1.7 \Y -62.0 1.36 0.0 -63.36 -13 50.36
1430.60 55.58 335 1.9 H -52.6 1.60 7.90 -46.30 -13 33.30
1430.60 53.24 41 1.0 \ -55.2 1.60 7.90 -48.90 -13 35.90
2145.90 45.74 138 2.4 H -55.4 1.30 9.70 -47.00 -13 34.00
2145.90 45.22 29 2.4 \Y -56.7 1.30 9.70 -48.30 -13 35.30
2861.20 44.24 328 2.2 H -60.4 1.70 10.70 -51.40 -13 38.40
2861.20 44.64 123 2.0 \Y -60.1 1.70 10.70 -51.10 -13 38.10
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable Antenna AlI)‘solulte Limit | Margin
(MHz) Reading Angle Height | Polar Level Loss Gain (dg:l) (dBm) (dB)
(dBpv) Degree (m) (H/V) | (dBm) (dB) (dBd/dBi)
Band 13
Test frequency range: 30 MHz ~ 10GHz
SMHz, Low channel
962.3 30.75 177 2.1 H -65.8 1.36 0.0 -67.16 -13 54.16
962.3 32.06 357 2.2 A% -62.0 1.36 0.0 -63.36 -13 50.36
1559.00 49.15 157 2.1 H -58.9 1.40 8.70 -51.60 -40 11.60
1559.00 47.33 301 1.4 \'% -60.5 1.40 8.70 -53.20 -40 13.20
2338.50 44.76 178 1.3 H -60.5 1.30 10.00 -51.80 -13 38.80
2338.50 44.57 350 1.4 \Y -60.6 1.30 10.00 -51.90 -13 38.90
3118.00 43.57 312 1.8 H -58.0 1.70 11.30 -48.40 -13 35.40
3118.00 43.25 351 1.9 A% -58.2 1.70 11.30 -48.60 -13 35.60
5MHz, Middle channel
959.3 30.59 287 1.2 H -65.9 1.36 0.0 -67.26 -13 54.26
959.3 32.03 347 1.1 \'% -62.0 1.36 0.0 -63.36 -13 50.36
1564.00 47.82 322 2.0 H -60.3 1.40 8.70 -53.00 -40 13.00
1564.00 46.88 202 1.5 A% -61.0 1.40 8.70 -53.70 -40 13.70
2346.00 46.22 266 2.2 H -59.1 1.30 10.00 -50.40 -13 37.40
2346.00 45.38 158 2.3 A% -59.8 1.30 10.00 -51.10 -13 38.10
3128.00 44.36 340 1.7 H -57.2 1.70 11.30 -47.60 -13 34.60
3128.00 43.92 100 1.7 \Y -57.5 1.70 11.30 -47.90 -13 34.90
5MHz, High channel
960.1 30.57 306 2.3 H -65.9 1.36 0.0 -67.26 -13 54.26
960.1 32.11 14 1.4 \% -61.9 1.36 0.0 -63.26 -13 50.26
1569.00 47.21 219 2.4 H -60.9 1.40 8.70 -53.60 -40 13.60
1569.00 46.51 62 1.9 A% -61.3 1.40 8.70 -54.00 -40 14.00
2353.50 45.65 279 1.1 H -58.7 2.30 10.10 -50.90 -13 37.90
2353.50 44.95 23 1.4 \'% -58.4 2.30 10.10 -50.60 -13 37.60
3138.00 44.22 352 2.3 H -57.4 1.70 11.30 -47.80 -13 34.80
3138.00 43.79 53 1.5 \'% -57.7 1.70 11.30 -48.10 -13 35.10
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable Antenna A})Jsolulte Limit | Margin
(MHZ) Reading Angle Height | Polar | Level Loss Gain (d%v:l) (dBm) (dB)
(dBpVv) Degree (m) (H/V) | (dBm) (dB) (dBd/dBi)
Band 25
Test frequency range: 30 MHz ~ 20GHz
1.4MHz, Low channel
965.3 30.62 191 1.2 H -65.9 1.36 0.0 -67.26 -13 54.26
965.3 32.13 143 1.5 \% -61.9 1.36 0.0 -63.26 -13 50.26
3701.40 4491 304 1.7 H -56.9 1.60 11.90 -46.60 -13 33.60
3701.40 44.81 347 1.4 \Y% -56.4 1.60 11.90 -46.10 -13 33.10
1.4MHz, Middle channel
960.6 30.58 357 2.4 H -65.9 1.36 0.0 -67.26 -13 54.26
960.6 32.14 220 1.9 \% -61.9 1.36 0.0 -63.26 -13 50.26
3765.00 45.19 71 2.3 H -56.9 1.50 11.80 -46.60 -13 33.60
3765.00 44.68 28 1.2 v -56.9 1.50 11.80 -46.60 -13 33.60
1.4MHz, High channel
965.8 30.55 173 2.2 H -66.0 1.36 0.0 -67.36 -13 54.36
965.8 32.08 94 2.2 \% -62.0 1.36 0.0 -63.36 -13 50.36
3828.60 44.35 46 2.0 H -57.7 1.50 11.80 -47.40 -13 34.40
3828.60 43.85 20 2.2 \Y -57.7 1.50 11.80 -47.40 -13 34.40
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable Antenna AlI)‘solulte Limit | Margin
(MHz) Reading Angle Height | Polar Level Loss Gain (dg:l) (dBm) (dB)
(dBpv) Degree (m) (H/V) | (dBm) (dB) (dBd/dBi)
Band 26
Test frequency range: 30 MHz ~ 10GHz
1.4MHz, Low channel
963.2 30.63 299 1.0 H -65.9 1.36 0.0 -67.26 -13 54.26
963.2 32.15 309 2.2 A% -61.9 1.36 0.0 -63.26 -13 50.26
1629.40 46.42 224 1.9 H -61.7 1.40 8.70 -54.40 -13 41.40
1629.40 45.58 5 1.1 \% -62.3 1.40 8.70 -55.00 -13 42.00
2444.10 45.35 19 1.5 H -59.0 2.30 10.10 -51.20 -13 38.20
2444.10 45.10 109 1.3 \Y -58.3 2.30 10.10 -50.50 -13 37.50
3258.80 44.65 104 1.2 H -56.2 1.50 11.70 -46.00 -13 33.00
3258.80 44.29 306 1.7 A% -56.6 1.50 11.70 -46.40 -13 33.40
1.4MHz, Middle channel
962.1 30.62 340 2.2 H -65.9 1.36 0.0 -67.26 -13 54.26
962.1 32.12 85 2.1 \'% -61.9 1.36 0.0 -63.26 -13 50.26
1663.00 46.81 5 1.8 H -59.5 1.30 8.90 -51.90 -13 38.90
1663.00 46.24 168 1.7 A% -59.5 1.30 8.90 -51.90 -13 38.90
2494.50 44.96 120 2.3 H -58.4 2.60 10.20 -50.80 -13 37.80
2494.50 44.76 348 1.8 A% -58.0 2.60 10.20 -50.40 -13 37.40
3326.00 44.24 102 1.5 H -56.7 1.50 11.70 -46.50 -13 33.50
3326.00 43.87 345 2.5 \% -57.1 1.50 11.70 -46.90 -13 33.90
1.4MHz, High channel
966.0 30.57 85 1.6 H -65.9 1.36 0.0 -67.26 -13 54.26
966.0 32.07 12 1.0 \% -62.0 1.36 0.0 -63.36 -13 50.36
1696.60 47.26 117 2.4 H -59.1 1.30 8.90 -51.50 -13 38.50
1696.60 46.67 146 1.1 A% -59.1 1.30 8.90 -51.50 -13 38.50
2544.90 45.06 290 1.4 H -58.3 2.60 10.20 -50.70 -13 37.70
2544.90 44.56 328 1.3 \'% -58.2 2.60 10.20 -50.60 -13 37.60
3393.20 43.86 164 1.8 H -57.4 1.40 11.80 -47.00 -13 34.00
3393.20 43.64 306 2.2 \Y -57.4 1.40 11.80 -47.00 -13 34.00
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
dBd is for the ERP, dBi is for EIRP.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

FCC § 22.917 (a), § 24.238 (a), §27.53, §90.691 - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (c¢)(h)(m), the power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P)
dB.

Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 27.8~29.1 °C
Relative Humidity: 49~57 %
ATM Pressure: 100.9~101.2 kPa

The testing was performed by Pedro Yun from 2021-05-31 to 2021-09-09.
EUT operation mode: Transmitting (Worst case)
Test Result: Pass

Please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

Cellular Band, Left Band Edge for GSM (GMSK) Mode

® “RBW 5 kHz Marker 1 [T1 ]
* VBW 10 kHz -15.35 dBn
Ref 37 dBm “Att 30 dB SWI 500 ns 823. 983974359 Mz
ofdet 7 dB "
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20 "
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Center 824 Mz 200 kHz/ Span 2 Mz

Date: 31.MNAY.2021 20:39:22

Cellular Band, Right Band Edge for GSM (GMSK) Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -15.39 dBn

Ref 37 dBm " ALt 30 dB SWI 500 ns 849. 022435897 Mz

DL -13 ¢iBm [ o

Center 849 Mz 200 kHz/ Span 2 Mz

Date: 31.MAY. 2021 20:38:08
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

Cellular Band, Left Band Edge for EGPRS (8PSK) Mode

® RBW 5 kiHz Marker 1 [T1 ]
VBW 10 kHz -23.64 dBn

Ref 28 dBm Att 30 dB *SWI 500 ms 823. 964743590 MHz
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Date: 31.MAY. 2021 20:59:18

Cellular Band, Right Band Edge for EGPRS (8PSK) Mode

® RBW 5 kHz Marker 1 [T1 ]
VBW 10 kHz -23.32 den

Ref 28 dBm “ALt 30 dB “ SWIr 500 s 849. 041666667 Mz
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FCC Part 27, FCC Part 22H/24E

Page 104 of 128




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

Cellular Band, Left Band Edge for WCDMA (BPSK) Mode

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -17.93 dBn
Ref 37 dBm “Att 30 dB SWI 100 ns 824. 000000000 M-z
ofdet 7 dB "
30
1RV IS

D1 -13 dBi

Vel

[Pl

3

3DB

T

N

o

|
< |

- 60

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 31.MNAY.2021 23:22:34

Cellular Band, Right Band Edge for WCDMA (BPSK) Mode

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -18.29 dBn
m CALt s 49.
Ref 37 dB A 30 dB SWr 100 849. 000000000 M-z
ofdet 7 dB "
30
“Lao

- K D1 -13 d¢Bm \
:/20 3DB

Center 849 Mz 1 MHz/ Span 10 MHz

Date: 31.MAY. 2021 23:21:52
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

®

L

il

Dat e:

Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -16.77 dBm
Ref 37 dBm *Att 30 dB * SWI 100 ns 824. 000000000 M-z
offet 7 dB "
30
20
LVL
F10 /JJFWAM«W‘N“-\
Lo / \
- 10 ¥
D1 -13 ¢Bm \
3DB
F-20
M Y
k- 30 1MWW
it
f-40
- 50
[-- 60
Center 824 Mz 1 MHz/ Span 10 Mz

© 31.MAY. 2021 23:42:37

Cellular Band, Right Band Edge for HSDPA (16QAM) Mode

RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -15.61 dBn
Ref 37 dBm “Att 30 dB SWI 5 ns 849. 000000000 MHz
offet 7 4B "
=30
20
J,HMWWWHMN TR o

VZJ \1
D1 -13 ¢Bm

Center 849 Mz 1 MHz/ Span 10 Mz

31. MAY. 2021 23:41:26
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -17.93 dBn
Ref 37 dBm “Att 30 dB SWI 100 ns 824. 000000000 M-z
ofdet 7 dB "
30
1RV IS

AT

- 10
D1 -13 ¢Bm / \\
308
- 20
W Y
L. 30 gl

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 31.MNAY.2021 23:44:54

Cellular Band, Right Band Edge for HSUPA (BPSK) Mode

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -19.85 dBn
m CALt s 49.
Ref 37 dB A 30 dB SWr 100 849. 000000000 M-z
ofdet 7 dB "
30
“Lao

- 7Z D1 -13 d¢Bm \

Center 849 Mz 1 MHz/ Span 10 MHz

Date: 31.MAY. 2021 23:45:44
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

PCS Band, Left Band Edge for GSM (GMSK) Mode

®

Att

30 dB

RBW 5 kHz
VBW 10 kHz
“SWI 500 ns

Marker 1 [T1 ]
-22.53 dBmr
1.849976923 GHz

bl

E!
3
I

T

s

o

0

£
\

D1 -13

B

3

- 50

T

Center 1.85 GHz

Date: 31.MAY. 2021 21:16:03

200 kHz/

3DB

PCS Band, Right Band Edge for GSM (GMSK) Mode

® RBW 5 kHz Marker 1 [T1 ]
VBW 10 kHz -24.02 den
Ref 28 dBm “ALt 30 dB *SWIr 500 ns 1.910025641 GHz
Ofdet 7 B
20
R Uy
[t er \\\
i / \
- 10
D1 -13 Bm I \

/_.?‘H

i
o

g
|

-70

Center 1.91 GHz

Date: 31.MAY. 2021 21:17:31

200 kHz/

Span 2 Mz

LVL
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

PCS Band, Left Band Edge for EGPRS (8PSK) Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -29.68 dBm
Ref 22 dBm “Att 30 dB SWI 500 ms 1. 849964744 GHz
F20—Efget 7 B 1
10
1 RV
i /! \
- 10 v]
D1 -13 ¢Bm }
- 20
L so f
[ /IN w
- 50 7
LM, bl P\’MMJ
k- 60 iy
- 70

Center 1.85 GHz

Date: 31.MNAY.2021 21:55:36

200 kHz/

Span 2 Mz

3DB

PCS Band, Right Band Edge for EGPRS (8PSK) Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -30.24 dBn
Ref 22 dBm “Att 30 dB SWI 500 ns 1.910035256 GHz
F20—ere B 1
10
L RE
0 /!I, \
- 10
D1 -13 d¢Bm {I \{\
- 20
/ I .
[-30 /‘\ U'\;\t
B wf
- 50 wy
L lW)Ah‘l Wbl 4o L
W%M
~-70
Center 1.91 GHz 200 kHz/ Span 2 Mz

Date: 31.MAY. 2021 21:53:45

3DB
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

PCS Band, Left Band Edge for WCDMA (BPSK) Mode

®

“ RBW 100 kHz
“ VBW 300 kHz

Marker 1 [T1 ]
-18.40 dBn

Els

Ref 35 dBm SWI 5 ns 1.849839744 GHz
offet 7 4B "
=30
* 20
LVL

Lo WA A g *
- 10 \

D1 -13 ¢Bm \
L 20 i S

. N

Sl gl
v

k- 30 /‘. Mg
- 40

W

- 60

Center 1.85 GHz

Date: 31.MNAY.2021 23:00:26

MHz/

Span 10 MHz

PCS Band, Right Band Edge for WCDMA (BPSK) Mode

Ref 35 dBm

* RBW 100 kHz
* VBW 300 kHz
SWI 5 ns

Marker 1 [T1 ]
-19.33 dBmr
1.910160256 GHz

COffget 7 4B

!

iR

LVL

o
ké
DL -13 ¢Bm

g—ij

3DB

Ay M
Wi

Center 1.91 GHz

Date: 31.MNAY.2021 22:59:14

1

Span 10 MHz
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Bay Area Compliance Laboratories Corp.

(Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

PCS Band, Left Band Edge for HSDPA (16QAM) Mode

®

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]
-16.35 dBmr

‘\ 3DB
V

Ref 37 dBm Att 30 dB SWI 5 ns 1. 850000000 GHz
ofdet 7 dB "
=30
oo
1o N .hh!\llh u.l..._JhNt\..._k
/,/\»N N g U “\,\
I / \\
- 10 \
D1 -13 ¢Bm
L-20 "
L so W
Wwww
M, J\LM
L Agptd
- 50
- 60

Center 1.85 GHz

Date: 31.MAY. 2021 23:25:30

1 MHz/

Span 10 Mz

PCS Band, Right Band Edge for HSDPA (16QAM) Mode

Ref 37 dBm

ALt 30 dB

RBW 100 kHz
VBW 300 kHz
SWI 5 ns

Marker 1 [T1 ]
-18.18 dBm
1. 910000000 GHz

O f get 7 4B

H

Els

b g Bl
oty

LVL

Lio WAL VT NPT A

0
kl{
D1 -13 ¢Bm

Center 1.91 GHz

Date: 31.MAY.2021 23:26:56

Span 10 Mz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

PCS Band, Left Band Edge for HSUPA (BPSK) Mode

®

“ RBW 100 kHz
“ VBW 300 kHz

Marker 1 [T1 ]
-19.28 dBn

Ref 37 dBm “Att 30 dB SWF 5 ns 1. 850000000 GHz
ofdet 7 dB "
30
WY,
Lo TP SN R A PO ST
Myt i v .A\’\
I / \
- 10 \
D1 -13 ¢Bm \
- 20
Lso e
IM’FM
[N IR
- 50
- 60

Center 1.85 GHz

Date: 31.MNAY.2021 23:59:08

Span 10 MHz

LVL

3DB

PCS Band, Right Band Edge for HSUPA (BPSK) Mode

“ RBW 100 kHz
“ VBW 300 kHz

Ref 37 dBm

“Att 30 dB

SWr 5

s

Marker 1 [T1 ]
-17.81 dBn
1.910003846 GHz

é»—n
P
T

k-z
DL -13 ¢iBm

g;

p

Center 1.91 GHz

Date: 31.MAY. 2021 23:58:04

Span 10 Mz

3DB
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

AWS Band, Left Band Edge for WCDMA (BPSK) Mode

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -16.10 dBn
Ref 30 dBm “Att 30 dB SWF 5 ns 1. 710000000 GHz
30 Offet 7 4B "
k2o
1 RV
Lo UL MLV LS T Y T v
// \ LVL
i / \
- 10 \
D1 -13 ¢Bm \
- 20 \ff
3DB
L. 30 A WA
WW“\W
v MNM
- 50
- 60
-70
Center 1.71 Gz 1 MHz/ Span 10 MHz

Date: 11.JUL.2021 15:29:15

AWS Band, Right Band Edge for WCDMA (BPSK) Mode

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -15.92 dBn

Ref 30 dBm “Att 30 dB SWI 5 ns 1. 755000000 GHz

30 O fget 7 4B

F10 y/fﬂw t i \\ [
Lo \\
k-/c

D1 -13 ¢Bm

- i

k30 Y \ML

é»—n
P
T

;

-70

Center 1.755 GHz 1 MHz/ Span 10 Mz

Date: 11.JUL.2021 15:30:19
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

AWS Band, Left Band Edge for HSDPA (16QAM) Mode

RBW 100 kHz Marker 1 [T1 ]
-17.35 dBn
1. 710000000 GHz

®

Ref 30 dBm Att 30 dB

VBW 300 kHz
SWI 5 ns

30 O f get 7 dB

é»—-
3
I

MAAN NAIIM
¥ AR M naniing

10 //JIA,-‘
0

D1 -13 ¢Bm

L2 ol
[

A A

k- 40

- 50

- 60

-70

Center 1.71 GHz 1 MHz/

Date: 11.JUL.2021 15:51:17

Span 10 Mz

3DB

AWS Band, Right Band Edge for HSDPA (16QAM) Mode

RBW 100 kHz Marker 1 [T1 ]
-14.06 dBn

VBW 300 kHz

Els

Ref 30 dBm “Att 30 dB SWr 5 ms 1. 755000000 Gz
30 Offet 7 4B
20
Lio Avo 'A.V/A 197%
V/G
D1 -13 ¢Bm
& i ""mww
F-30 'l“‘vv'w"" A _\{AW WILV"L"’\

-70

Center 1.755 GHz 1 MHz/

Date: 11.JUL.2021 15:53:00

Span 10 Mz

LVL
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

AWS Band, Left Band Edge for HSUPA (BPSK) Mode

® “ RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -17.59 dBm

Ref 30 dBm Att 30 dB SWI 5 ms 1.709775641 GHz

30 Off get 7 dB

-20

B

LA m

10 /Jf”- \v\\ LVL
Lo \
D1 -13 ¢Bm \m

- 20

WWWWW T

- 40

308

I
%’; -

- 50

- 60

-70

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 11.JUL.2021 15:56:36

AWS Band, Right Band Edge for HSUPA (BPSK) Mode

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -14.63 dBm

Ref 30 dBm At 30 dB SWI 5 ns 1. 755000000 GHz

L
%
?

/ A
yai \
Wl

- 30 L IV ]
- 40
~- 50
[~- 60
-70
Center 1.755 Gz 1 MHz/ Span 10 MHz

Date: 11.JUL.2021 15:55:18

The test plots of LTE bands please refer to the Appendix C.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

FCC § 2.1055, § 22.355, § 24.235, §27.54, §90.213- FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235, §27.54 and §90.213.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

2510 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450 to 512 2.5 5.0 5.0
821 to 896 1.5 2.5 2.5
928 to 929. 5.0 N/A N/A
929 to 960. 1.5 N/A N/A
2110 to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

[~ —==—————-- 1
1 1
: Temperature :
! Chamber X
| |
1
: EUT 1 Test
! X Equipment
1 1
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZXX1210513-17093E-RF-00A

Test Data

Environmental Conditions

Temperature: 27.8~29.1 °C
Relative Humidity: 49~57 %
ATM Pressure: 100.9~101.2 kPa

The testing was performed by Pedro Yun from 2021-05-31 to 2021-07-18.
EUT operation mode: Transmitting
Test Result: Pass
Please refer to the following tables.

Cellular Band (Part 22H)

GPRS Mode
Middle Channel, f,=836.6MHz
e N e

(Voo (Hz) (ppm)
-30 5 0.0060 2.5
-20 4 0.0048 2.5
-10 4 0.0048 2.5
0 3 0.0036 2.5
10 3.85 2 0.0024 2.5
20 1 0.0012 2.5
30 2 0.0024 2.5
40 3 0.0036 2.5
50 4 0.0048 2.5
20 3.30 3 0.0036 2.5
4.40 5 0.0060 2.5
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EDGE Mode
Middle Channel, f,=836.6MHz
rempersre | QPP |

(Voo) (Hz) (ppm)
-30 3 0.0036 2.5
-20 4 0.0048 2.5
-10 6 0.0072 2.5
0 5 0.0060 2.5
10 3.85 4 0.0048 2.5
20 6 0.0072 2.5
30 4 0.0048 2.5
40 2 0.0024 2.5
50 4 0.0048 2.5
20 3.30 7 0.0084 2.5
4.40 8 0.0096 2.5

WCDMA Mode
Middle Channel, f,=836.6MHz
e BN B Bl

(Voo) (Hz) (ppm)
-30 5 0.0060 2.5
-20 4 0.0048 2.5
-10 7 0.0084 2.5
0 9 0.0108 2.5
10 3.85 8 0.0096 2.5
20 4 0.0048 2.5
30 6 0.0072 2.5
40 5 0.0060 2.5
50 3 0.0036 2.5
20 3.30 9 0.0108 2.5
4.40 5 0.0060 2.5
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

PCS Band (Part 24E)
GPRS Mode
Middle Channel, f,=1880.0 MHz
Temperuture | i Thor | Etror | Result

(Vo) (Hz) (ppm)
-30 4 0.0021 Pass
-20 5 0.0027 Pass
-10 7 0.0037 Pass
0 3 0.0016 Pass
10 3.85 2 0.0011 Pass
20 4 0.0021 Pass
30 5 0.0027 Pass
40 7 0.0037 Pass
50 3 0.0016 Pass
3.30 4 0.0021 Pass
20 4.40 3 0.0016 Pass

EDGE Mode
Middle Channel, f,=1880.0 MHz
emperre | otk | e | P

(Voo (Hz) (ppm)
-30 8 0.0043 Pass
-20 5 0.0027 Pass
-10 4 0.0021 Pass
0 6 0.0032 Pass
10 3.85 5 0.0027 Pass
20 3 0.0016 Pass
30 4 0.0021 Pass
40 6 0.0032 Pass
50 3 0.0016 Pass
20 3.30 4 0.0021 Pass
4.40 7 0.0037 Pass
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PCS Band (Part 24E)
WCDMA Mode
Middle Channel, f,=1880.0 MHz
Tem;()%‘)ature Voltag(s} f:)pplied Frg:};z:cy Frg:l:z:}cy Result
(Hz) (ppm)

-30 -2 -0.0011 Pass
-20 -1 -0.0005 Pass
-10 2 0.0011 Pass
0 4 0.0021 Pass
10 3.85 5 0.0027 Pass
20 -2 -0.0011 Pass
30 -2 -0.0011 Pass
40 -4 -0.0021 Pass
50 -5 -0.0027 Pass
20 3.30 -2 -0.0011 Pass
4.40 -3 -0.0016 Pass

AWS Band (Part 27)

Tempoerature Sl;g::lei: d FL Fu Fi, Limit Fy Limit
“C) (Vi) (MHz) (MHz) (MHz) (MHz)
-30 1710.1299 1754.0589 1710 1755
-20 1710.2115 1754.4478 1710 1755
-10 1710.0395 1754.0403 1710 1755

0 1710.0769 1754.0126 1710 1755
10 3.85 1710.2699 1754.0719 1710 1755
20 1710.1809 1754.0215 1710 1755
30 1710.0687 1754.2730 1710 1755
40 1710.0173 1754.0065 1710 1755
50 1710.0295 1754.3449 1710 1755
0 3.30 1710.0005 1754.0807 1710 1755

4.40 1710.0691 1754.0566 1710 1755

FCC Part 27, FCC Part 22H/24E Page 120 of 128




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: SZXX1210513-17093E-RF-00A

LTE:
QPSK:
Band 2:

Band 4:

10.0 MHz Middle Channel, f,=1880MHz
Temperaure | VotagsSut | Pt | Frogene |
(Hz) (ppm)
-30 -5.69 -0.0030 Pass
-20 9.97 -0.0053 Pass
-10 -6.12 -0.0033 Pass
0 6.15 0.0033 Pass
10 3.85 7.88 0.0042 Pass
20 6.54 0.0035 Pass
30 -6.46 -0.0034 Pass
40 7.18 0.0038 Pass
50 -9.61 -0.0051 Pass
3.30 -8.13 -0.0043 Pass
20 4.40 -7.08 -0.0038 Pass
10 MHz Bandwidth, f,=1732.5MHz
Temperature Sﬁggﬁ’z q F. Fy F,, Limit Fy Limit
C) (Voo) (MHz) (MHz) (MHz) (MHZz)
-30 17105018 | 1754.5865 1710 1755
20 17102690 | 1754.5195 1710 1755
-10 17103975 | 1754.5281 1710 1755
0 1710.1224 | 1754.6900 1710 1755
10 3.85 1710.5100 | 1754.7475 1710 1755
20 17103811 | 1754.4755 1710 1755
30 1710.1447 | 1754.5536 1710 1755
40 17105071 | 1754.5129 1710 1755
50 17103607 | 1754.8362 1710 1755
3.30 17103998 | 1754.6197 1710 1755
20 4.40 17102446 | 1754.8029 1710 1755
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Band 5:
10.0 MHz Middle Channel, f,=836.5MHz
Teml()%';lture Voltag(; ::)[)plied Frg}‘:z:cy Frggg;lcy (I;)lll)lllrllt)
(Hz) (ppm)
-30 -8.95 -0.0107 2.5
-20 9.18 0.0110 2.5
-10 8.52 0.0102 2.5
0 -7.13 -0.0085 2.5
10 3.85 -5.18 -0.0062 2.5
20 7.16 0.0086 2.5
30 -5.79 -0.0069 2.5
40 5.44 0.0065 2.5
50 6.81 0.0081 2.5
3.30 9.76 0.0117 2.5
20 4.40 9.82 0.0117 2.5
Band 7:
10 MHz Bandwidth, f,=2535MHz
Temperature SESKEZ | Fu Fu F Limit | Fy Limit
C) (Vo) (MHz) (MHz) (MHz) (MHz)
-30 2500.4632 2569.3974 2500 2570
-20 2500.3828 2569.3787 2500 2570
-10 2500.4729 2569.5763 2500 2570
0 2500.5172 2569.5383 2500 2570
10 3.85 2500.4325 2569.6837 2500 2570
20 2500.4504 2569.5244 2500 2570
30 2500.3489 2569.3272 2500 2570
40 2500.4419 2569.7474 2500 2570
50 2500.5695 2569.5820 2500 2570
3.30 2500.5758 2569.3541 2500 2570
20 4.40 2500.2450 2569.3867 2500 2570
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Band 12:
10 MHz Bandwidth, f,=707.5SMHz
Tempoerature Sllzg;:l?: d FL Fu Fy, Limit Fy Limit
C) (Vo) (MHz) (MHz) (MHz) (MHz)
-30 699.3574 715.4855 699 716
-20 699.4761 715.3139 699 716
-10 699.4721 715.5749 699 716
0 699.6540 715.3827 699 716
10 3.85 699.3429 715.5495 699 716
20 699.4813 715.5285 699 716
30 699.4049 715.4683 699 716
40 699.5542 715.6852 699 716
50 699.7046 715.5114 699 716
20 3.30 699.5078 715.5490 699 716
4.40 699.3438 715.4073 699 716
Band 13
10 MHz Bandwidth, f,=782MHz
Temperature Sllzg:)vlei: | F. Fu F,Limit | Fy Limit
(9 (Vie) (MHz) (MHz) (MHz) (MHz)
-30 777.3306 786.7888 777 787
-20 777.1310 786.7135 777 787
-10 777.3385 786.6096 777 787
0 777.4584 786.5436 777 787
10 3.85 777.1081 786.8073 777 787
20 777.3772 786.6208 777 787
30 777.5911 786.5590 777 787
40 777.1842 786.7541 777 787
50 777.3870 786.4579 777 787
3.30 777.0865 786.4739 777 787
20 4.40 777.3511 786.7137 777 787
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Report No.: SZXX1210513-17093E-RF-00A

Band 25

Band 26

10.0 MHz Middle Channel, f,=1882.5SMHz
Teml()%')ature Voltag(s} S:)pplied Frg}:z:cy Frg}:g;my Result
(Hz) (ppm)
-30 -6 -0.0032 Pass
-20 -4 -0.0021 Pass
-10 5 0.0027 Pass
0 -4 -0.0021 Pass
10 3.85 7 0.0037 Pass
20 -6 -0.0032 Pass
30 -7 -0.0037 Pass
40 -4 -0.0021 Pass
50 8 0.0042 Pass
20 3.30 9 0.0048 Pass
4.40 9 0.0048 Pass
10.0 MHz Middle Channel, f,=831.5MHz
Tem[()%';iture Voltag(:] f:)pplied Frg:s;ncy Frg}.l:ﬁ:}cy ﬁ)e;::ll)t
(Hz) (ppm)
-30 5 0.0060 2.5
-20 6 0.0072 2.5
-10 3 0.0036 2.5
0 4 0.0048 2.5
10 3.85 7 0.0084 2.5
20 8 0.0096 2.5
30 6 0.0072 2.5
40 5 0.0060 2.5
50 7 0.0084 2.5
3.30 6 0.0072 2.5
20 4.40 6 0.0072 2.5
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16QAM:
Band 2:
10.0 MHz Middle Channel, f,=1880MHz
Tem;()%‘)ature Volta%z f:)pplied Fr;:(:};z:cy Frg:l:z:}cy Result
(Hz) (ppm)
-30 -7 -0.0037 Pass
-20 -6 -0.0032 Pass
-10 13 0.0069 Pass
0 -4 -0.0021 Pass
10 3.85 7 0.0037 Pass
20 -8 -0.0043 Pass
30 -6 -0.0032 Pass
40 -4 -0.0021 Pass
50 11 0.0059 Pass
3.30 12 0.0064 Pass
20 4.40 11 0.0059 Pass
Band 4:
10 MHz Bandwidth, f,=1732.5MHz
Tempoerature Szg;‘ﬁ: d F. Fu Fy, Limit Fy Limit
cC) (Vo) (MHz) (MHz) (MHz) (MHz)
-30 1710.1120 1754.4730 1710 1755
-20 1710.2486 1754.4962 1710 1755
-10 1710.5072 1754.5642 1710 1755
0 1710.3323 1754.5314 1710 1755
10 3.85 1710.5157 1754.7054 1710 1755
20 1710.2001 1754.4619 1710 1755
30 1710.4567 1754.6709 1710 1755
40 1710.5458 1754.6050 1710 1755
50 1710.5334 1754.5225 1710 1755
3.30 1710.2410 1754.8227 1710 1755
20 4.40 1710.6141 1754.2941 1710 1755
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Band 5:
10.0 MHz Middle Channel, f,=836.5SMHz
Teml()%')ature Voltag(s} S:)pplied Frg}};ﬁ:cy Frg:l:g;lcy (I;)lll)lll:lt)
(Hz) (ppm)
-30 -3.65 -0.0044 2.5
-20 6.89 0.0082 2.5
-10 -9.58 -0.0115 2.5
0 -8.27 -0.0099 2.5
10 3.85 -8.99 -0.0107 2.5
20 -9.65 -0.0115 2.5
30 8.35 0.0100 2.5
40 6.74 0.0081 2.5
50 -5.81 -0.0069 2.5
20 3.30 8.96 0.0107 2.5
4.40 -7.82 -0.0093 2.5
Band 7:
10 MHz Bandwidth, f,=2535MHz
Tempoerature Sllzg;:l?: d Fp Fu Fy, Limit Fy Limit
() (Vo) (MHz) (MHz) (MHz) (MHz)
-30 2500.4226 2569.2523 2500 2570
-20 2500.5590 2569.4601 2500 2570
-10 2500.5102 2569.5386 2500 2570
0 2500.5239 2569.7384 2500 2570
10 3.85 2500.6042 2569.5958 2500 2570
20 2500.5036 2569.4579 2500 2570
30 2500.7131 2569.7106 2500 2570
40 2500.2602 2569.3949 2500 2570
50 2500.5292 2569.6490 2500 2570
3.30 2500.6017 2569.4746 2500 2570
20 4.40 2500.2839 2569.5394 2500 2570
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Band 12:
10 MHz Bandwidth, f,=707.5MHz
Temperature | o onet Fu Fu F Limit | Fy Limit
°C) Pp (MHz) (MHz) (MHz) (MHz)
(Vo)
-30 699.5643 715.6196 699 716
20 699.6579 715.6372 699 716
-10 699.4721 715.5749 699 716
0 699.5295 715.5386 699 716
10 3.85 699.3076 715.4976 699 716
20 699.6001 715.6400 699 716
30 699.4467 715.4731 699 716
40 699.6534 715.6194 699 716
50 699.2846 715.4655 699 716
2 3.30 699.3369 715.3518 699 716
4.40 699.2981 715.7299 699 716
Band 13
10 MHz Bandwidth, f,=782MHz
Temperature Sll:“wl‘i’z 4 F,, Fu F, Limit Fy Limit
C) Pp (MHz) (MHz) (MHz) (MHz)
(Voo)
-30 777.6387 786.6647 777 787
20 777.2897 786.6883 777 787
-10 777.3385 786.6096 777 787
0 777.1132 786.4805 777 787
10 3.85 777.2021 786.5445 777 787
20 777.4342 786.7262 777 787
30 777.2594 786.6147 777 787
40 777.1940 786.6515 777 787
50 777.2898 786.6759 777 787
2 3.30 777.5546 786.7750 777 787
4.40 777.3978 786.8093 777 787
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Band 25

Band 26

10.0 MHz Middle Channel, f,=1882.5MHz
Tem;()%‘)ature Volta%z f:)pplied Fr;:(:};z:cy Frg:l:z:}cy Result
(Hz) (ppm)
-30 6 0.0032 Pass
-20 5 0.0027 Pass
-10 -4 -0.0021 Pass
0 -5 -0.0027 Pass
10 3.85 8 0.0042 Pass
20 6 0.0032 Pass
30 5 0.0027 Pass
40 -6 -0.0032 Pass
50 8 0.0042 Pass
3.30 10 0.0053 Pass
20 4.40 10 0.0053 Pass
10.0 MHz Middle Channel, f,=831.5MHz

Tem;()%‘)ature Volta%; Su)pplied Frgil:‘(e):cy Frg}‘:z:cy ?esult

i (Hz) (ppm) o
-30 8 0.0096 2.5
-20 7 0.0084 2.5
-10 9 0.0108 2.5
0 10 0.0120 2.5
10 3.85 11 0.0132 2.5
20 9 0.0108 2.5
30 8 0.0096 2.5
40 6 0.0072 2.5
50 8 0.0096 2.5
2 3.30 9 0.0108 2.5
4.40 9 0.0108 2.5

wx#i% END OF REPORT *#%++
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